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please refer appendix G1 & G2.

Remark: The unwanted emission of CH116 was verified and passed by radiated measurement,
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Remark: The unwanted emission of CH140 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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please refer appendix G1 & G2.

Remark: The unwanted emission of CH116 was verified and passed by radiated measurement,
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Remark: The unwanted emission of CH140 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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Remark: The unwanted emission of CH140 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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Remark: The unwanted emission of CH134 was verified and passed by radiated measurement,

please refer appendix G1 & G2.
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(LT LT N | Sy B 0 V1 (LT LT [ LI Pewknn |
0 - FdceiAss save) con 0 iy iccuAss oavoL con
==
513 13
M preartsten RS MA Aty \ el i A IR0 b A
o5 o5
539 539
000 4000, G006, 800010000, 17000, 14000, 16000, 18000, 70000 72000 75000 000 4000, G006, 8000, 10000, 17000, 14000, 16000, 18000, 70000 72000 25000
Frequency (Hz) Frequency (Hz)
St : THO5-HY Site : THO5-HY
Condition : PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz

+PEAK(UNTI) ANT GATN+7.82 HORIZONTAL

ite
Condition
+ RBW:1000.000KHz VBW:3000.000KHzZ

Peak
Avg.

Remark: The unwanted emission of CH122 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868 Page Number 1 C2-132 of 156
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR1IN1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI

UNII 2C 5470~5725MHz Harmonic

ANT

802.11ax HE160 Full

CH114 5570MHz

Peak
Avg.

evel d8m)

"’“ﬂﬂuﬁﬂJL‘LmL‘\ R B B Y 17
w4 Jo

LASS BIAVG) CON

A MMWMM\ATWWNMW

00. 8000 10000 12000, 14000, 16000. 13000, Z0000. 22000, 25000
Frequency (M)

Site + THO5-HY
Condition +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Left blank

Remark: The unwanted emission of CH114 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-133 of 156



swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

UNII 2C - Straddle Channel
WIFI 802.11a (Band Edge)

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11a CH144 5720MHz - L
5 CSE Fundamental

ovel d8m) Date: 2022.08-30 ovel dBm) Date: 2022.08-30

138 138
25| 25|

104
pt T T 1L peacumn

NiNEE T e

bR s st

513 513
675 675
838 8338
1905350 5360.5400. 5420.5440. 5460. 5480.5500. 5520.5540.5560. 5580.5600,5620, 5640.5660.5680. 5700, 5740 1000 2000, 3000, 4000. 5000, 6000, 7000
Frequency (MHz) Frequency (MHz)
Site + THOS-HY Site + THOS-HY
Condition : STRADDLES U-NIT-182A ANT 6AIN+7.82 HORIZONTAL Condition + PEAK(UNIT) ANT GAIN+7.82 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
ovel (4Bm) Date: 202209-29
evel (48m) Date: 2022-08-30
138
138
25
25
ELY
ELX
350/
350 ic CUIASS-BAVG)_CON
e =
S
] B 513 T e
51, |
675
675
838
838
1000 2000, 3000. 4000, 5000, 6000, 7000
350 5380, 5400, 5420. 5440, 5460, 5480.5500.5520,5540.5560. 5580.5600,5620, 5640, 5660, 5680, 5700. 5740 Frequency (MHz)
Frequency (Hz) Site : THOS-HY
Site + THOS-HY Condition + FCC CLASS-B(AVG)_CON ANT GAIN+7.82 HORIZONTAL
Condition : U-NIT-142A AVERAGE ANT GAIN+7.82 HORTZONTAL : RBW:1000.000KHz VBW:0.010KHz

+ RBW:1000.000KHz VBW:0.010KHzZ

Avg.

TEL : 886-3-327-0868 Page Number 1 C2-134 of 156
FAX : 886-3-327-0855



sonronas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11a CH144 5720MHz - R
5 CSE Fundamental
5N
M‘“WM%MWW ‘‘‘‘‘‘‘‘‘‘
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-135 of 156



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE20 Full CH144 5720MHz - L

CSE

Fundamental

evel d8m)

Date: 20220902

[ WMWW

o

J

350 5380.5400.5

Frequency (M)

5420.5440.5460, 5480, 5500, 5520.5540.5560.5560.5600,5620, 5640.5660.5680.5700. 5740

Date: 20220902

e

E—

PEAK(UNI

e ———

R

3000 5000,

4000,
Frequency (MH2)

5000, 7000

Avg.

Condition

350 5380, 5400, 5420.5440.5460. 5480. 5500, 5520.5540.5560.5580.5600.5020. 5640.5660.5680.5700. 5740

Frequency (M)
+ THO5-HY

+ RBW:1000.000KHz VBW:0.010KHzZ

+U-NII-142A AVERAGE ANT 6ATN+7.82 HORTZONTAL

 THO5-HY + THO5-HY
Condition : STRADDLES U-NTT-162A ANT GAIN+7.82 HORIZONTAL +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ + RBW:1000.000KHz VBW:3000.000KHzZ
Date: 20220929
ovel (dBm) Date: 2022.09.02

CUASS B(AVG) CON

000, 5000.

4000,
Frequency (MHz)

+ THO5-HY
+FCC CLASS-B(AV6)_CON ANT GATN+7.82 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ

5000. 7000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-136 of 156



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE20 Full CH144 5720MHz - R
5 CSE Fundamental
MMWW
= e WWM»}MM:T:::::EZ

+ RBW:1000.000KHZ VBW:3000.000KHzZ

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C2-137 of 156
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE20 Partial 26/8 CH144 5720MHz - L

CSE

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ

evel (¢8m) Date: 2022.09-16 evel (d8m) Date: 2022.09-16
138 134
25 25
103 188
T T T L U Ll pEAK(UN)
50 350
¢ WWAWWMW Wt N “
1) 513
o3 675
s3] s3]
50 5360, 540, 5420 5440,5450. 54805500, 5520 5540.5550.5560.5600.5620.5040.5660.5560 6700, 5740 %00 2000, 3000, 000 5000 5000 7000
Frequency (MHz) Frequency (MHz)
Site : THO5-HY Site : THO5-HY
Condition : STRADDLES U-NII-1&42A ANT 6AIN+7.82 HORIZONTAL Condition : PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
el (48m) Date: 20220916
evel (¢8m) Date: 2022.09-16
138
13|
f
25
18]
103
350
35.0/ J CoN
513 e MENINNEENRES ]
53] Y —
o7
73]
s34
a3
00 000, 008, 000, 5000 700
350 5380, 540, 5420, 5440, 5450, 54805500, 552055405560, 5580.5600.5670.5640.5660.5680 5700, 5740 Frequency (MH2)
Frequency (MHz) Sire THOSHY
Site + THOB-HY Condition +FCC CLASS-B(AV6)_CON ANT G6ATN+7.82 HORTZONTAL
Condition :U-NII-142A AVERAGE ANT GATN+7.82 HORIZONTAL  RBW:1000.000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C2-138 of 156



swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE20 Partial 26/8 CH144 5720MHz - R

CSE Fundamental

Peak

evel 4Bm)

13 i
25|

Wy,

30, 5750, 5770, 5790, 5010, 5630,
Frequency (MHz)
Site THO5-HY

Condition : STRADDLES U-NII-142A ANT GAIN+7.82 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

UNII 2C - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge)

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Full CH142 5710MHz - L
5 CSE Fundamental

e gom) oue 0220912 e gom) ouec 220902
138 il 138
2 21
1q 4
w ST L T o)
350 " e oiahadod 350 i
o ]
o o
o o
A0S 4 A AT A S R SRS TSR o S SRS T4 o o o £ o 720
oot iy et )
Site : THO5-HY Site 2 THO5-HY
Condition : STRADDLES U-NIT-142A ANT 6AIN+7.82 HORIZONTAL Condition : PEAK(UNII) ANT 6AIN+7.82 HORIZONTAL
RBWH000000KH 2 VBW:3000000KH 2 RBWHO00000KI 2 VBW:3000000K1 2
P e
o o 0220002
]
]

350) u| Ic cllass Bave) con
513 et

(E—
LESe -
-67.5|
7.5
s34
834
1000 2000. 3000. 4000. 5000. 5000. 7000
350 5360, 5400, 5420.5440.5460. 5480, 5500, 5520.5540. 560,560, 5600.5620. 5640.5660.5680. 5700. 5740 Frequency (MHz)
Frequency (MHz) Site  THOS-HY
Site + THOS-HY Condition +FCC CLASS-B(AVG)_CON ANT G6ATN+7.82 HORTZONTAL
Condition +U-NIT-162A AVERAGE ANT 6ATN+7.82 HORTZONTAL + RBW:1000.000KHz VBW:0.010KHZ

+ RBW:1000.000KHz VBW:0.010KHzZ

Avg.

TEL : 886-3-327-0868 Page Number 1 C2-140 of 156
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No

. : FR1IN1011-01D

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Full CH142 5710MHz - R
5 CSE Fundamental
':svo M‘AM I \ SSSSSSSSSS J-NI-182A
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-141 of 156



swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

UNII 2C - Straddle Channel
WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - L
5 CSE Fundamental

ovel d8m) Date: 2022.09.24 ovel dBm) Date: 2022.09.24

138 e 138
25| EX

T 1 11 T MLl 1 U L PEAK(UNI

i ‘
et Fisu—

BRI Y S
513 51
o7 675
s34 839
50 5360.5400 5420, 5440 5460. 5480, 5500 520,540, 5560, 5580.5600 5520, 5640.5660 56805700, 5740 000 700, ETD w000 ED 500, To00
Frequency (WH) Frequency (WH)
Site : THO5-HY Site : THO5-HY
Condition : STRADDLES U-NII-1&42A ANT 6AIN+7.82 HORIZONTAL Condition : PEAK(UNIT) ANT 6AIN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHz
ovel (Bm) Date: 20220924
ovel (@Bm) Date: 20220924
138
134
™~ 25
24
)
104
350
259 s o, con
T 13 S, SRS~ L e
. —
PP 8 S S S | S R TR =
o5
o5
833
833
00 700 D 00 ED w000, 700
550 53605400 5420 5440 5450, 5480, 500 5520 5540.5560. 55405600 5520, 56405560 56805700, 5740 Frequency (WH)
Frequency (MHz) Site : THO5-HY
Site + THOS-HY Condition + FCC CLASS-B(AVG)_CON ANT GAIN+7.82 HORIZONTAL
Condition : U-NIT-1&2A AVERAGE ANT 6ATN+7.82 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHz

+ RBW:1000.000KHz VBW:0.100KHzZ

Avg.

TEL : 886-3-327-0868 Page Number 1 C2-142 of 156
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D
WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE40 Partial 484/65 CH142 5710MHz - R
5 CSE Fundamental

s
mwx
JMV\
T T WY, L strapoesu. J-NI-182A
(g

L S ———

30, 5750, 5770, 5790, 5010, 5630,
Frequency (MHz)
Site THO5-HY

Condition : STRADDLES U-NII-142A ANT GAIN+7.82 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C2-143 of 156
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

UNII 2C - Straddle Channel
WIFI 802.11ax H80 Full (Band Edge)

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE80 Full CH138 5690MHz - L

vty v 20220002 vty oo 20220902
19 prs 19
23] | l 25
ST LT LN eacumn
f
350 4 MWMWUFWMW 350 o e
e . Ny i S kit
a1 o3
- -
09 09
5555005100 5120544 540 SIS0 S5 B T B S R B TR RO 50 Y o0 o0 % o 0
ety i reawnds i
Site : THO5-HY Site 2 THO5-HY
Condition : STRADDLES U-NIT-142A ANT 6AIN+7.82 HORIZONTAL Condition : PEAK(UNII) ANT 6AIN+7.82 HORIZONTAL
{REWAIO00000KHz VEW-3000.000KH 2 {REWAIO00000KH2 VEW-3000.000K 2
e e
- b 2022092
14
14
J 4L 29
29 r
108
108
250
35.0) /J—” ﬁ CUASS BIAVG)_CON
1 L 13l Y UG ENNSRE M M S |
UF SEEE
e
e
09
09
w0 o0 o0 o0 o0 o0
S8 S0 ST S S S S 55 S A S A e S SR o 57 reavonts )
Frequency (MHz) Site : THO5-HY
sire THOs.HY Condition. £ FCC CLAS5-B(AV6)_CON ANT GATN7 82 HORTZONTAL
Condition :U-NII-1&2A AVERAGE ANT 6AIN+7.82 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHzZ
: RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868 Page Number 1 C2-144 of 156
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C Straddle Channel Band Edge

WIFI
ANT 802.11ax HE80 Full CH138 5690MHz - R
5 CSE Fundamental
Pt
J \
\”‘““va srRAvoLe b usrezn
WMW‘\M b i
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-145 of 156



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII 2C Straddle Channel Band Edge

ANT

802.11ax HE80 Partial 996/67 CH138 5690MHz - L

133 F’V‘M’W 135
el I Tl = Th=— e e | P
rsedansrmipnaslptiiy el
et R Y A S e
Site : THO5-HY Site : THO5-HY
Condition : STRADDLES U-NII-142A ANT 6AIN+7.82 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN+7.82 HORIZONTAL
oo sen o T o o
L
25| e
\
104 J
1 T 513 S - R
51.3| L =
o
Frequency (MHz) Site : THO5-HY
Site : THO5-HY Condition : FCC CLASS-B(AVG)_CON ANT 6AIN+7.82 HORTZONTAL
Condition :U-NII-1&2A AVERAGE ANT GAIN+7.82 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHz
: RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No

. : FR1IN1011-01D

WIFI UNII 2C Straddle Channel Band Edge
ANT 802.11ax HE80 Partial 996/67 CH138 5690MHz - R
5 CSE Fundamental
iFSRRE VAN REARNARN
259 Wt MM thd
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

UNII 2C - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11a

CH144 5720MHz

Peak
Avg.

evel d8m)

Date: 2022.08-14
138
25|
183

LR gl L 0 )y O 1)

350 o FGC CLASS BIAVG)_CON:

vt
513
Mo e
o Lo i norontl T b A bt
833
20000 22000, 25000

nnnnnnnnnnn 00010000, 12000, 1400016000, 16000,
Frequency (M)

Site + THO5-HY
Condition +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Left blank

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11ax HE20 Full

CH144 5720MHz

Peak
Avg.

evel d8m)

""’“ﬂﬂuﬂj_‘rimvp‘\ R B B Y 17
w4
=

nnnnnnnnnnn

Site + THO5-HY
Condition +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Left blank

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/8 CH144 5720MHz

Peak
Avg.

evel d8m)

"’“ﬂﬂuﬁwL‘LmL‘\ R B B Y 17
w4

LASS BIAVG) CON

Pt M pc O
. AotV A
o] b
539 ‘
0 120004000, 16000, 18006, 70000, 22000, 25000
fre i

Site + THO5-HY
Condition +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Left blank

Remark: The unwanted emission of CH144 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11ax HE40 Full

CH142 5710MHz

Peak
Avg.

evel d8m)

oauz20815
124
29
104

T Ty N N B ¥ 17
50 o RCCASS BTG on
13
g

Iy %TWWWWTWMW‘M
70000, Za000 25000

nnnnnnnnnnn 00010000, 12000, 1400016000, 16000,
Frequency (M)

Site + THO5-HY
Condition +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Left blank

Remark: The unwanted emission of CH142 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11ax HE40 Partial 484

Partial 484/65 CH142 5710MHz

Peak
Avg.

evel d8m)

P
124
29
104

(T Ty N N B ¥ 17
50 a RCCASS BTG on
13
g

5 s
MWWMMWMTW«WWM«/‘W
o 200014000, 16000, 16000, 20000 22000, 25000
e iz
Site : THO5-HY

Condition +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Left blank

Remark: The unwanted emission of CH142 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11ax HE80 Full

CH138 5690MHz

Peak
Avg.

evel d8m)

"’“ﬂﬂuﬁmJL‘LmL‘\ R B B Y 17
w4
-

LASS BIAVG) CON

L_‘A ™ TWNW\WWMW
25000

nnnnnnnnnnn 00010000, 12000. 14000, 16000, 16000, 20000 22000,
Frequency (M)

Site + THO5-HY
Condition +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Left blank

Remark: The unwanted emission of CH138 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

UNII 2C - Straddle Channel
WIFI 802.11ax HE80 Partial 996 (Harmonic)

WIFI

UNII 2C Straddle Channel Harmonic

ANT

802.11ax HE80 Partial 996

Partial 996/67 CH138 5690MHz

Peak
Avg.

evel d8m)

"’“ﬂﬂuﬁwﬂivﬂpﬁ R B B Y 17

sdbpori] 5 FGC CLASS BIAVG)_CON:

o irin WM.WAWWN“WHWW

nnnnnnnnnnn 000 10000 12000. 14000, 16000, 16000, Z0000. 22000. 25000
Frequency (M)
Site + THO5-HY
Condition +PEAK(UNTI) ANT GATN+7.82 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ

Left blank

Remark: The unwanted emission of CH138 was verified and passed by radiated measurement,

please refer appendix G1 & G2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

Emission above 25GHz

5GHz 802.11ax HE40 Full (SHF)

WIFI 5GHz WIFI
ANT 802.11ax HE40 Full
5 CSE -
— i e
S e e e s e =

Condition (UNI) ANT GAIN+7.82 HORIZONTAL

Peak
Left blank
Avg.
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SPORTON LAB.

Emission below 1GHz

5GHz WIFI 802.11ax HE40 Full (LF)

WIFI 5GHz WIFI
ANT 802.11ax HE40 Full
5 CSE -
QP/
Left blank
Peak
TEL : 886-3-327-0868 Page Number : C2-156 of 156

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Appendix D. Cabinet Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Andy Yang, Karl Hou and Steven Wu
Relative Humidity : (50~60%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A) (H/V)
5041.08 54.06 -19.94 74 39.33 33.2 10.95 | 2942 | 100 90 P H
5053.3 41.73 -12.27 54 27.02 33.19 10.95 | 29.43 | 100 90 A H
* 5180 85.63 - - 71.08 33.06 10.96 | 29.47 | 100 90 P H
* 5180 78.26 - - 63.71 33.06 10.96 | 29.47 | 100 90 A H
H
802.11a
H
CH 36
5089.44 53.47 -20.53 74 38.92 33.04 10.95 | 29.44 | 390 37 P \Y,
5180MHz
5057.98 41.69 -12.31 54 27 33.17 10.95 | 29.43 | 390 37 A |V
* 5180 84.9 - - 70.35 33.06 10.96 | 29.47 | 390 37 P \Y,
* 5180 77.25 - - 62.7 33.06 10.96 | 29.47 | 390 37 A |V
Y,
\Y,
5043.68 54.37 -19.63 74 39.64 33.2 10.95 | 2942 | 100 | 206 P H
5035.88 41.71 -12.29 54 26.98 33.2 10.95 | 2942 | 100 | 206 A H
* 5220 85.81 - - 71.25 33.06 10.98 | 29.48 | 100 | 206 P H
* 5220 78.26 - - 63.7 33.06 10.98 | 29.48 | 100 | 206 A H
5400.92 52.91 -21.09 74 38.4 32.9 11.15 | 29.54 | 100 | 206 P H
802.11a
5460 41.18 -12.82 54 26.65 32.82 11.27 | 29.56 | 100 | 206 A H
CH 44
5026.52 53.14 -20.86 74 38.41 33.2 10.95 | 2942 | 350 | 357 P \Y,
5220MHz
5050.44 41.67 -12.33 54 26.95 33.2 10.95 | 2943 | 350 | 357 A |V
* 5220 86.49 - - 71.93 33.06 10.98 | 2948 | 350 | 357 P \Y,
* 5220 79.26 - - 64.7 33.06 10.98 | 29.48 | 350 | 357 A |V
5458.88 52.69 -21.31 74 38.16 32.82 11.27 | 29.56 | 350 | 357 P \Y,
5458.04 41.11 -12.89 54 26.58 32.82 11.27 | 29.56 | 350 | 357 A |V
TEL : 886-3-327-0868 Page Number : D1 of D51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
5042.12 53.53 -20.47 74 38.8 33.2 10.95 | 29.42 | 107 | 204 P H
5051.48 41.73 -12.27 54 27.02 33.19 10.95 | 29.43 | 107 | 204 A H
* 5240 87.25 - - 72.72 33.02 11 2949 | 107 | 204 P H
* 5240 79.72 - - 65.19 33.02 11 2949 | 107 | 204 A H
5356.96 53.44 -20.56 74 39.04 32.81 11.11 2952 | 107 | 204 P H
802.11a
5460 41.19 -12.81 54 26.66 32.82 11.27 | 29.56 | 107 | 204 A H
CH 48
5122.2 54.01 -19.99 74 39.5 33 10.96 | 29.45 | 348 | 285 P \Y,
5240MHz
5053.82 41.7 -12.3 54 27 33.18 10.95 | 2943 | 348 | 285 AV
* 5240 86.55 - - 72.02 33.02 11 2949 | 348 | 285 P \Y,
* 5240 78.95 - - 64.42 33.02 11 2949 | 348 | 285 A |V
5457.76 52.64 -21.36 74 38.11 32.82 11.27 | 29.56 | 348 | 285 P \Y,
5460 41.12 -12.88 54 26.59 32.82 11.27 | 29.56 | 348 | 285 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10360 47.23 -20.97 68.2 58.95 38.92 16.08 | 66.72 - - P H
15540 46.96 -27.04 74 55.13 37.92 20.04 | 66.13 - - P H
H
802.11a
H
CH 36
10360 47.77 -20.43 68.2 59.49 38.92 16.08 | 66.72 - - P \Y,
5180MHz
15540 46.78 -27.22 74 54.95 37.92 20.04 | 66.13 - - P \Y,
\Y,
\Y,
10440 46.63 -21.57 68.2 58.3 38.92 16.15 | 66.74 - - P H
15660 47.23 -26.77 74 55.97 37.44 201 66.28 - - P H
H
802.11a
H
CH 44
10440 46.37 -21.83 68.2 58.04 38.92 16.15 | 66.74 - - P \Y,
5220MHz
15660 47.58 -26.42 74 56.32 37.44 201 66.28 - - P \Y,
\Y,
\Y,
10480 47.19 -21.01 68.2 58.91 38.85 16.18 | 66.75 - - P H
15723 47.96 -26.04 74 56.97 37.22 20.13 | 66.36 - - P H
H
802.11a
H
CH 48
10480 47.4 -20.8 68.2 59.12 38.85 16.18 | 66.75 - - P \Y,
5240MHz
15723 47.97 -26.03 74 56.98 37.22 20.13 | 66.36 - - P \Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
5125.06 53.59 |-20.41 74 39.08 33 10.96 | 2945 | 100 | 206 P H
5031.46 41.73 | -12.27 54 27 33.2 10.95 | 2942 | 100 | 206 A | H
* 5220 90.76 - - 76.2 33.06 10.98 | 2948 | 100 | 206 P H
* 5220 80.63 - - 66.07 33.06 10.98 | 2948 | 100 | 206 A | H
802.11ax 5370.12 53.83 | -20.17 74 39.4 32.84 11.12 | 2953 | 100 | 206 P H
HE20 Full 5459.44 4114 | -12.86 54 26.61 32.82 11.27 | 2956 | 100 | 206 A | H
CH 44 5142.74 53.45 |-20.55 74 38.95 33 10.96 | 2946 | 350 | 356 P |V
5220MHz 5060.32 4168 | -12.32 54 27 3316 | 10.95 | 2943 | 350 | 356 | A | V
* 5220 88.6 - - 74.04 33.06 10.98 | 2948 | 350 | 356 P |V
* 5220 79.33 - - 64.77 33.06 10.98 | 2948 | 350 | 356 A |V
5358.36 5293 |-21.07 74 38.52 32.82 11.11 2952 | 350 | 356 P |V
5459.16 4114 | -12.86 54 26.61 32.82 11.27 | 2956 | 350 | 356 A |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10440 47.03 | -21.17 68.2 58.7 38.92 16.15 | 66.74 - - P H
15660 47.51 -26.49 74 56.25 37.44 20.1 66.28 - - P H
802.11ax H
HE20 Full H
CH 44 10440 46.81 -21.39 68.2 58.48 38.92 16.15 | 66.74 - - P |V
5220MHz 15660 46.67 |-27.33 74 55.41 37.44 20.1 | 66.28 - - P |V
\
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)

5068.9 53.75 -20.25 74 39.11 33.12 10.95 | 2943 100 86 P H
5039.26 41.82 -12.18 54 27.09 33.2 10.95 | 29.42 100 86 A H
* 5220 87.43 - - 72.87 33.06 10.98 | 29.48 100 86 P H
* 5220 78.29 - - 63.73 33.06 10.98 | 29.48 100 86 A H

802.11ax
5382.72 52.81 -21.19 74 38.34 32.87 1113 | 29.53 100 86 P H

HE20
5459.44 41.29 -12.71 54 26.76 32.82 11.27 | 29.56 100 86 A H
Partial 26/4

CH 44 5100.62 53.28 -20.72 74 38.76 33 10.96 | 29.44 | 383 40 P \Y,
5060.06 41.79 -12.21 54 27.11 33.16 10.95 | 2943 | 383 40 A \Y,

5220MHz
* 5220 87.6 - - 73.04 33.06 10.98 | 29.48 | 383 40 P \Y,
* 5220 78.41 - - 63.85 33.06 10.98 | 29.48 | 383 40 A \Y,
5377.68 52.79 -21.21 74 38.33 32.86 1113 | 29.53 | 383 40 P \Y,
5459.72 41.26 -12.74 54 26.73 32.82 11.27 | 29.56 | 383 40 A \Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10440 46.83 -21.37 68.2 58.5 38.92 16.15 | 66.74 - - P H
15660 47.18 -26.82 74 55.92 37.44 20.1 66.28 - - P H
802.11ax
H
HE20
H
Partial 26/4
10440 46.58 -21.62 68.2 58.25 38.92 16.15 | 66.74 - - P \Y,
CH 44
15660 47.06 -26.94 74 55.8 37.44 20.1 66.28 - - P \Y,
5220MHz
\Y,
\Y,

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5049.4 53.38 -20.62 74 38.66 33.2 10.95 | 2943 | 100 119 P H
5057.72 41.75 -12.25 54 27.06 33.17 10.95 | 29.43 | 100 119 A H
* 5230 87.23 - - 72.68 33.04 10.99 | 2948 | 100 119 P H
* 5230 78.51 - - 63.96 33.04 10.99 | 2948 | 100 119 A H
802.11ax 5421.36 53.59 -20.41 74 39.08 32.86 11.19 | 29.54 | 100 119 P H
HE40 Full 5459.72 4112 -12.88 54 26.59 32.82 11.27 | 29.56 | 100 119 A H
CH 46 5019.5 53.59 -20.41 74 38.86 33.2 10.95 | 29.42 | 336 | 287 P |V
5230MHz 5059.8 41.7 -12.3 54 27.02 | 3316 | 1095 | 2943 | 336 | 287 | A | V
* 5230 88.38 - - 73.83 33.04 10.99 | 2948 | 336 | 287 P |V
* 5230 78.69 - - 64.14 33.04 10.99 | 2948 | 336 | 287 A |V
5430.88 53.03 -20.97 74 38.53 32.84 11.21 2955 | 336 | 287 P |V
5439.28 41.16 -12.84 54 26.66 32.82 1123 | 29.55 | 336 | 287 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D8 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10460 46.41 -21.79 68.2 58.11 38.88 16.16 | 66.74 - - P H
15690 47.64 -26.36 74 56.59 37.26 20.11 66.32 - - P H
802.11ax H
HE40 Full H
CH 46 10460 47.96 -20.24 68.2 59.66 38.88 16.16 | 66.74 - - P |V
5230MHz 15690 47.97 | -26.03 74 56.92 | 37.26 | 20.11 | 66.32 - - PV
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D9 of D51

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5123.5 54.08 -19.92 74 39.57 33 10.96 | 2945 | 100 | 204 P H
5144.56 41.95 -12.05 54 27.45 33 10.96 | 29.46 | 100 | 204 A H
* 5210 86.15 - - 71.58 33.08 10.97 | 2948 | 100 | 204 P H
* 5210 77.01 - - 62.44 33.08 10.97 | 2948 | 100 | 204 A H
802.11ax 5421.36 53.9 -20.1 74 39.39 32.86 11.19 | 29.54 | 100 | 204 P H
HES80 Full 5457 .48 41.34 -12.66 54 26.83 32.81 11.26 | 2956 | 100 | 204 A H
CH 42 5041.86 54 -20 74 39.27 33.2 10.95 | 2942 | 366 127 P |V
5210MHz 5147.68 41.85 |-12.15 54 27.35 33 10.96 | 29.46 | 366 | 127 | A |V
* 5210 85.74 - - 7117 33.08 10.97 | 29.48 | 366 127 P |V
* 5210 76.18 - - 61.61 33.08 10.97 | 29.48 | 366 127 A |V
5446 52.73 -21.27 74 38.23 32.81 11.24 | 2955 | 366 127 P |V
5459.44 41.25 -12.75 54 26.72 32.82 11.27 | 29.56 | 366 127 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBpuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10420 47.41 -20.79 68.2 59.06 38.96 16.13 | 66.74 - - P H
15630 47.51 -26.49 74 56.05 37.62 20.08 | 66.24 - - P H
802.11ax H
HES80 Full H
CH 42 10420 46.12 -22.08 68.2 57.77 38.96 16.13 | 66.74 - - P |V
5210MHz 15630 47.02 | -26.98 74 55.56 | 37.62 | 20.08 | 66.24 - - PV
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5089.7 54.42 -19.58 74 39.87 33.04 10.95 | 2944 | 105 | 203 P H
5051.74 42.05 -11.95 54 27.34 33.19 10.95 | 2943 | 105 | 203 A H
* 5250 78 - - 63.48 33 11.01 2949 | 105 | 203 P H
* 5250 70.19 - - 55.67 33 11.01 2949 | 105 | 203 A H
802.11ax 5378.24 53.41 -20.59 74 38.95 32.86 11.13 | 2953 | 105 | 203 P H
HE160 Full 5459.72 41.43 -12.57 54 26.9 32.82 11.27 | 2956 | 105 | 203 A H
CH 50 5079.3 53.55 -20.45 74 38.96 33.08 10.95 | 2944 | 332 | 360 P |V
5250MHz 5061.1 41.9 -12.1 54 2722 | 3316 | 1095 | 2943 | 332 | 360 | A | V
* 5250 78.37 - - 63.85 33 11.01 2949 | 332 | 360 P |V
* 5250 69.35 - - 54.83 33 11.01 2949 | 332 | 360 A |V
544712 53.28 -20.72 74 38.78 32.81 11.24 | 2955 | 332 | 360 P |V
5460 41.3 -12.7 54 26.77 32.82 11.27 | 29.56 | 332 | 360 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10500 46.88 | -21.32 68.2 58.63 38.8 16.2 66.75 - - P H
15750 47.51 -26.49 74 56.52 37.25 20.14 66.4 - - P H
802.11ax H
HE160 Full H
CH 50 10500 47.05 | -21.15 68.2 58.8 38.8 16.2 66.75 - - P |V
5250MHz 15750 47.03 | -26.97 74 56.04 | 37.25 | 20.14 | 66.4 - - P |V
\
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

5033.66 53.41 -20.59 74 38.68 33.2 10.95 | 2942 | 106 | 205 P H

5055.76 41.85 -12.15 54 27.15 33.18 10.95 | 2943 | 106 | 205 A H

* 5260 93.47 - - 78.96 32.98 11.02 | 29.49 | 106 | 205 P H

* 5260 86.11 - - 71.6 32.98 11.02 | 2949 | 106 | 205 A H

5455.92 52.83 -21.17 74 38.32 32.81 11.26 | 2956 | 106 | 205 P H

802112 5459.04 41.25 -12.75 54 26.72 32.82 11.27 | 29.56 | 106 | 205 P H

cH 52 5020.4 53.29 -20.71 74 38.56 33.2 10.95 | 2942 | 328 | 287 P |V
5260MHz

5061.54 41.83 -12.17 54 27.16 33.15 10.95 | 29.43 | 328 | 287 A |V

* 5260 93.89 - - 79.38 32.98 11.02 | 2949 | 328 | 287 P |V

* 5260 86.5 - - 71.99 32.98 11.02 | 2949 | 328 | 287 AV

5456.88 52.79 -21.21 74 38.28 32.81 1126 | 29.56 | 328 | 287 P |V

5459.52 41.22 -12.78 54 26.69 32.82 11.27 | 2956 | 328 | 287 AV

5143.82 52.93 -21.07 74 38.43 33 10.96 | 29.46 | 107 | 205 P H

5055.08 41.75 -12.25 54 27.05 33.18 10.95 | 2943 | 107 | 205 A H

* 5300 94.18 - - 79.73 32.9 11.06 | 29.51 107 | 205 P H

* 5300 86.48 - - 72.03 329 11.06 | 29.51 107 | 205 A H

5353.92 52.71 -21.29 74 38.31 32.81 11.11 29.52 | 107 | 205 P H

802112 5455.44 41.16 -12.84 54 26.65 32.81 1126 | 29.56 | 107 | 205 A H

CH o0 5095.2 53.74 -20.26 74 39.21 33.02 10.95 | 29.44 | 333 37 P |V
5300MHz

5052.7 41.69 -12.31 54 26.98 33.19 10.95 | 2943 | 333 37 A |V

* 5300 91.25 - - 76.8 329 11.06 | 29.51 333 37 P |V

* 5300 83.86 - - 69.41 329 11.06 | 29.51 333 37 AV

5353.68 53.52 -20.48 74 39.12 32.81 11.11 29.52 | 333 37 P |V

5460 41.18 -12.82 54 26.65 32.82 11.27 | 29.56 | 333 37 AV

TEL : 886-3-327-0868 Page Number : D14 of D51
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

* 5320 92.51 - - 78.09 32.86 11.07 | 29.51 101 203 P H
* 5320 84.9 - - 70.48 32.86 11.07 | 29.51 101 203 A H
5442.88 53.68 -20.32 74 39.18 32.81 11.24 | 29.55 | 101 203 P H
5457.44 41.12 -12.88 54 26.61 32.81 11.26 | 29.56 | 101 203 A H
H

802.11a
H

CH 64
* 5320 89.8 - - 75.38 32.86 11.07 | 29.51 350 37 P \Y,

5320MHz
* 5320 82.4 - - 67.98 32.86 11.07 | 29.51 350 37 A |V
5416.48 52.42 -21.58 74 37.91 32.87 11.18 | 29.54 | 350 37 P \Y,
5458.56 41.12 -12.88 54 26.59 32.82 11.27 | 29.56 | 350 37 A |V
\Y,
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D15 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
10520 46.84 -21.36 68.2 58.45 38.88 16.23 | 66.72 - - P H
15780 47.33 -26.67 74 56.32 37.28 20.16 | 66.43 - - P H
H
802.11a
H
CH 52
10520 45.52 -22.68 68.2 57.13 38.88 16.23 | 66.72 - - P \Y
5260MHz
15780 46.45 -27.55 74 55.44 37.28 20.16 | 66.43 - - P \Y
\Y
\Y
10600 47.49 -26.51 74 58.61 39.2 16.3 66.62 - - P H
15900 46.19 -27.81 74 55.34 37.2 20.23 | 66.58 - - P H
H
802.11a
H
CH 60
10600 47.11 -26.89 74 58.23 39.2 16.3 66.62 - - P \Y
5300MHz
15900 46.5 -27.5 74 55.65 37.2 20.23 | 66.58 - - P \Y
\Y
\Y
10640 46.79 -27.21 74 57.83 39.2 16.33 | 66.57 - - P H
15960 46.12 -27.88 74 55.38 37.14 20.26 | 66.66 - - P H
H
802.11a
H
CH 64
10640 47.08 -26.92 74 58.12 39.2 16.33 | 66.57 - - P \Y
5320MHz
15960 45.98 -28.02 74 55.24 37.14 20.26 | 66.66 - - P \Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D16 of D51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5123.76 53.02 -20.98 74 38.51 33 10.96 | 2945 | 101 205 P H
5043.86 41.71 -12.29 54 26.98 33.2 10.95 | 2942 | 101 205 A H
* 5300 96.17 - - 81.72 329 11.06 | 29.51 101 205 P H
* 5300 86.89 - - 72.44 329 11.06 | 29.51 101 205 A H
802.11ax 5365.92 52.24 -21.76 74 37.82 32.83 11.12 | 29.53 | 101 205 P H
HE20 Full 5457.12 41.15 -12.85 54 26.64 32.81 11.26 | 29.56 | 101 205 A H
CH 60 5009.86 53 -21 74 38.26 33.2 10.95 | 29.41 331 35 P |V
5300MHz 5032.64 41.73 | -12.27 54 27 33.2 1095 | 2942 | 331 | 35 | A |V
* 5300 94.69 - - 80.24 329 11.06 | 29.51 331 35 P |V
* 5300 84.85 - - 70.4 329 11.06 | 29.51 331 35 A |V
5411.04 52.74 -21.26 74 38.23 32.88 11.17 | 29.54 | 331 35 P |V
5458.8 41.19 -12.81 54 26.66 32.82 11.27 | 29.56 | 331 35 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D17 of D51
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10600 46.97 -27.03 74 58.09 39.2 16.3 66.62 - - P H
15900 46.53 -27.47 74 55.68 37.2 20.23 | 66.58 - - P H
802.11ax H
HE20 Full H
CH 60 10600 47.48 -26.52 74 58.6 39.2 16.3 66.62 - - P |V
5300MHz 15900 4591 | -28.09 74 55.06 372 | 2023 | 66.58 - - PV
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(HIV)
5024.82 52.92 -21.08 74 38.19 33.2 10.95 | 29.42 100 | 208 P H
5039.78 41.74 -12.26 54 27.01 33.2 10.95 | 29.42 100 | 208 A H
* 5300 95.28 - - 80.83 32.9 11.06 | 29.51 100 | 208 P H
* 5300 85.91 - - 71.46 32.9 11.06 | 29.51 100 | 208 A H
802.11ax
5421.84 53.05 -20.95 74 38.54 32.86 11.19 | 29.54 100 | 208 P H
HE20
5459.04 41.25 -12.75 54 26.72 32.82 11.27 | 29.56 100 | 208 A H
Partial 26/4
CH 60 5021.76 53.14 -20.86 74 38.41 33.2 10.95 | 2942 | 318 | 286 P V
5031.62 41.73 -12.27 54 27 33.2 10.95 | 29.42 | 318 | 286 A \Y,
5300MHz
* 5300 96.14 - - 81.69 32.9 11.06 | 29.51 318 | 286 P \Y,
* 5300 86.9 - - 72.45 32.9 11.06 | 29.51 318 | 286 A \Y,
5457.12 52.49 -21.51 74 37.98 32.81 11.26 | 29.56 | 318 | 286 P \Y,
5459.28 41.24 -12.76 54 26.71 32.82 11.27 | 29.56 | 318 | 286 A V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D19 of D51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10600 47.68 -26.32 74 58.8 39.2 16.3 66.62 - - P H
15900 45.79 -28.21 74 54.94 37.2 20.23 | 66.58 - - P H
802.11ax
H
HE20
H
Partial 26/4
10600 47.68 -26.32 74 58.8 39.2 16.3 66.62 - - P \Y,
CH 60
15900 46.23 -27.77 74 55.38 37.2 20.23 | 66.58 - - P \Y,
5300MHz
\Y,
\Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5061.54 53.62 -20.38 74 38.95 33.15 10.95 | 2943 | 100 | 205 P H
5054.74 41.82 -12.18 54 27.12 33.18 10.95 | 2943 | 100 | 205 A H
* 5270 92.49 - - 78 32.96 11.03 29.5 100 | 205 P H
* 5270 82.56 - - 68.07 32.96 11.03 29.5 100 | 205 A H
802.11ax 5389.92 52.88 -21.12 74 38.39 32.88 11.14 | 29.53 | 100 | 205 P H
HE40 Full 5457.36 41.23 -12.77 54 26.72 32.81 11.26 | 2956 | 100 | 205 A H
CH 54 5054.74 53.92 -20.08 74 39.22 33.18 10.95 | 2943 | 327 1 P |V
5270MHz 5059.84 41.78 | -12.22 54 271 33.16 | 10.95 | 2943 | 327 1 A |V
* 5270 90.22 - - 75.73 32.96 11.03 29.5 327 1 P |V
* 5270 80.39 - - 65.9 32.96 11.03 29.5 327 1 A |V
5435.52 53.4 -20.6 74 38.9 32.83 11.22 | 2955 | 327 1 P |V
5456.64 41.17 -12.83 54 26.66 32.81 11.26 | 29.56 | 327 1 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D21 of D51
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (H/V)
10540 46.42 -21.78 68.2 57.91 38.96 16.25 66.7 - - P H
15810 45.81 -28.19 74 54.82 37.29 20.17 | 66.47 - - P H
802.11ax H
HE40 Full H
CH 54 10540 47.06 -21.14 68.2 58.55 38.96 16.25 66.7 - - P |V
5270MHz 15810 46.89 | -27.11 74 55.9 3729 | 2017 | 66.47 - - PV
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5005.44 53.53 -20.47 74 38.79 33.2 10.95 | 29.41 110 | 202 P H
5066.64 41.72 -12.28 54 27.07 33.13 10.95 | 2943 | 110 | 202 A H
* 5290 87.27 - - 72.8 32.92 11.05 29.5 110 | 202 P H
* 5290 77.68 - - 63.21 32.92 11.05 29.5 110 | 202 A H
802.11ax 5433.36 52.76 -21.24 74 38.26 32.83 1122 | 2955 | 110 | 202 P H
HES80 Full 5352.72 41.77 -12.23 54 27.37 32.81 11.11 2952 | 110 | 202 A H
CH 58 5115.94 53.14 -20.86 74 38.63 33 10.96 | 2945 | 339 | 285 P |V
5290MHz 5068.68 4171 | -12.29 54 27.06 | 3313 | 1095 | 2943 | 339 | 285 | A | V
* 5290 89.31 - - 74.84 32.92 11.05 29.5 339 | 285 P |V
* 5290 78.38 - - 63.91 32.92 11.05 29.5 339 | 285 A |V
5382.96 52.8 -21.2 74 38.33 32.87 11.13 | 2953 | 339 | 285 P |V
5350.32 41.75 -12.25 54 27.37 32.8 11.1 2952 | 339 | 285 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10580 46.3 -21.9 68.2 57.55 39.12 16.28 | 66.65 - - P H
15870 45.97 -28.03 74 55.08 37.23 20.21 | 66.55 - - P H
802.11ax H
HES80 Full H
CH 58 10580 47.23 -20.97 68.2 58.48 39.12 16.28 | 66.65 - - P |V
5290MHz 15870 46.13 | -27.87 74 55.24 | 37.23 | 20.21 | 66.55 - - P |V
\
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)/(H/V)
5458 54.25 -19.75 74 39.72 32.82 11.27 | 29.56 | 100 | 205 P H
5461.04 57.63 -10.57 68.2 431 32.82 11.27 | 2956 | 100 | 205 P H
5456.88 41.11 -12.89 54 26.6 32.81 11.26 | 29.56 | 100 | 205 A H
* 5500 92.58 - - 77.9 32.9 11.35 | 29.57 | 100 | 205 P H
* 5500 83.61 - - 68.93 32.9 11.35 | 29.57 | 100 | 205 A H
802.11a
H
CH 100
5459.76 53.37 -20.63 74 38.84 32.82 11.27 | 29.56 | 343 39 P \Y,
5500MHz
5470 53.94 -14.26 68.2 39.37 32.84 11.29 | 29.56 | 343 39 P \Y,
5460.08 41.04 -108.96 150 26.51 32.82 11.27 | 29.56 | 343 39 A \Y,
* 5500 91.41 - - 76.73 32.9 11.35 | 29.57 | 343 39 P \Y,
* 5500 82.82 - - 68.14 32.9 11.35 | 29.57 | 343 39 A \Y,
\Y,
5457.76 52.98 -21.02 74 38.45 32.82 11.27 | 29.56 | 100 | 206 P H
5463.04 51.92 -16.28 68.2 37.37 32.83 11.28 | 29.56 | 100 | 206 P H
5458.96 41.03 -12.97 54 26.5 32.82 11.27 | 29.56 | 100 | 206 A H
* 5580 91.58 - - 76.63 33.02 11.51 | 29.58 | 100 | 206 P H
* 5580 82.65 - - 67.7 33.02 11.51 29.58 | 100 | 206 A H
802.11a
5758.07 54.48 -13.72 68.2 38.7 33.65 11.75 | 29.62 | 100 | 206 P H
CH 116
5370.64 52.76 -21.24 74 38.33 32.84 11.12 | 29.53 | 381 280 P \Y,
5580MHz
5462.56 52.25 -15.95 68.2 37.7 32.83 11.28 | 29.56 | 381 280 P \Y,
5450.8 40.9 -13.1 54 26.4 32.8 11.25 | 29.55 | 381 280 A \Y,
* 5580 89.8 - - 74.85 33.02 11.51 29.58 | 381 280 P \Y,
* 5580 81.15 - - 66.2 33.02 11.51 | 29.58 | 381 280 A \Y,
5726.885 54.34 -13.86 68.2 38.73 33.51 11.71 | 29.61 381 280 P \Y,
TEL : 886-3-327-0868 Page Number : D25 of D51
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuV/im)| (dB) |[(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
* 5700 90.52 - - 75.05 334 11.68 | 29.61 100 | 208 P H
* 5700 82.16 - - 66.69 33.4 11.68 | 29.61 100 | 208 A H
5725.24 56.39 -11.81 68.2 40.79 33.5 11.71 | 29.61 100 | 208 P H
H
H
802.11a
H
CH 140
* 5700 90.16 - - 74.69 33.4 11.68 | 29.61 | 384 | 349 \Y,
5700MHz
* 5700 81.45 - - 65.98 334 11.68 | 29.61 | 384 | 349 A \Y,
57254 56.47 -11.73 68.2 40.87 33.5 11.71 | 2961 | 384 | 349 P \Y,
\Y,
\Y,
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI |Note Frequency | Level Over Limit Read |Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
5+4 (MHz) |(dBupV/im) (dB) (dBuV/m)| (dBuV) |(dB/m)| (dB) | (dB) |(cm)|( deg)/(P/A)(H/V)|
11000 46.87 |-27.13 74 57.42 38.9 16.65 | 66.1 - - P | H
16500 47.5 -20.7 68.2 54.9 38.1 20.82 | 66.32 - - P | H
H
802.11a
H
CH 100
11000 47.29 |-26.71 74 57.84 38.9 16.65 | 66.1 - - PV
5500MHz
16500 47.96 |-20.24 68.2 55.36 38.1 20.82 | 66.32 - - \Y
\Y,
\Y,
11160 47.61 |-26.39 74 57.91 39.06 | 16.78 | 66.14 - - P | H
16740 47.61 |-20.59 68.2 54.83 | 38.06 | 21.09 | 66.37 - - H
H
802.11a
H
CH 116
11160 47.18 |-26.82 74 5748 | 39.06 | 16.78 | 66.14 - - \Y
5580MHz
16740 47.9 -20.3 68.2 55.12 | 38.06 | 21.09 | 66.37 - - \Y,
\Y
\Y
11400 46.14 |-27.86 74 56.17 39.2 16.97 | 66.2 - - H
17100 46.96 |-21.24 68.2 53.86 38 21.41 | 66.31 - - H
H
802.11a
H
CH 140
11400 46.2 -27.8 74 56.23 39.2 16.97 | 66.2 - - \Y,
5700MHz
17100 4746 |-20.74 68.2 54.36 38 21.41 | 66.31 - - PV
\Y
\Y,
1. No other spurious found.
All results are PASS against Peak and Average limit line.
Remark

floor only.

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5397.52 53.31 -20.69 74 38.8 329 11.15 | 2954 | 104 | 208 P H
5460.4 54.05 -14.15 68.2 39.52 32.82 11.27 | 29.56 | 104 | 208 P H
5432.8 40.91 -13.09 54 26.41 32.83 11.22 | 2955 | 104 | 208 A H
* 5580 95.59 - - 80.64 33.02 11.51 29.58 | 104 | 208 P H
802.11ax * 5580 85.81 - - 70.86 33.02 11.51 2958 | 104 | 208 A H
HE20 Full 5730.665 53.25 -14.95 68.2 37.63 33.52 11.71 29.61 104 | 208 P H
CH 116 5445.76 53.63 -20.37 74 39.13 32.81 1124 | 29.55 | 399 | 348 P |V
5580MHz 5459.92 51.93 | -22.07 74 37.4 32.82 | 11.27 | 2956 | 399 | 348 | P | V
5459.68 40.89 -13.11 54 26.36 32.82 11.27 | 29.56 | 399 | 348 A |V
* 5580 95.21 - - 80.26 33.02 11.51 2958 | 399 | 348 P |V
* 5580 84.31 - - 69.36 33.02 11.51 29.58 | 399 | 348 AV
5729.405 53.76 -14.44 68.2 38.14 33.52 11.71 29.61 399 | 348 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D28 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11160 46.82 -27.18 74 57.12 39.06 16.78 | 66.14 - - P H
16740 48.47 -19.73 68.2 55.69 38.06 21.09 | 66.37 - - P H
802.11ax H
HE20 Full H
CH 116 11160 46.94 -27.06 74 57.24 39.06 16.78 | 66.14 - - P |V
5580MHz 16740 48.35 -19.85 68.2 55.57 38.06 21.09 | 66.37 - - P |V
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D29 of D51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A) (H/V)
5359.36 52.92 -21.08 74 38.51 32.82 1.1 29.52 100 124 P H
5460.4 52.84 -15.36 68.2 38.31 32.82 11.27 | 29.56 100 124 P H
5459.68 41.29 -12.71 54 26.76 32.82 11.27 | 29.56 100 124 A H
* 5580 94.88 - - 79.93 33.02 11.51 29.58 100 124 P H
802.11ax
* 5580 85.55 - - 70.6 33.02 11.51 29.58 100 124 A H
HE20
5749.565 53.8 -14.4 68.2 38.07 33.6 11.74 | 29.61 100 124 P H
Partial 26/4
CH 116 5410 53.41 -20.59 74 38.9 32.88 1117 | 29.54 | 400 280 P \Y,
5464.24 52.33 -15.87 68.2 37.78 32.83 11.28 | 29.56 | 400 280 P \Y,
5580MHz
5458.48 41.29 -12.71 54 26.76 32.82 11.27 | 29.56 | 400 280 A \Y,
* 5580 95.17 - - 80.22 33.02 11.51 29.58 | 400 280 P \Y,
* 5580 85.46 - - 70.51 33.02 11.51 29.58 | 400 280 A \Y,
5734.445 53.75 -14.45 68.2 38.1 33.54 11.72 | 29.61 400 280 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D30 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11160 47.91 -26.09 74 58.21 39.06 16.78 | 66.14 - - P H
16740 48.37 -19.83 68.2 55.59 38.06 21.09 | 66.37 - - P H
802.11ax
H
HE20
H
Partial 26/4
11160 46.55 -27.45 74 56.85 39.06 16.78 | 66.14 - - P \Y,
CH 116
16740 48.26 -19.94 68.2 55.48 38.06 21.09 | 66.37 - - P \Y,
5580MHz
\Y,
\Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D31 of D51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5412.64 53.15 -20.85 74 38.64 32.87 11.18 | 29.54 | 109 | 207 P H
5466.16 52.19 -16.01 68.2 37.64 32.83 11.28 | 29.56 | 109 | 207 P H
5449.84 40.99 -13.01 54 26.49 32.8 11.25 | 29.55 | 109 | 207 A H
* 5550 90.39 - - 75.62 32.9 11.45 | 29.58 | 109 | 207 P H
802.11ax * 5550 80.05 - - 65.28 329 1145 | 29.58 | 109 | 207 A H
HE40 Full 5741.06 54.26 -13.94 68.2 38.58 33.56 11.73 | 29.61 109 | 207 P H
CH 110 5355.28 53.82 -20.18 74 39.42 32.81 11.11 29.52 | 380 116 P \Y,
5550MHz 5464.96 52.62 -15.58 68.2 38.07 32.83 11.28 | 29.56 | 380 116 P \Y,
5458.72 40.93 -13.07 54 26.4 32.82 11.27 | 29.56 | 380 116 A |V
* 5550 88.21 - - 73.44 32.9 11.45 | 29.58 | 380 116 P \Y,
* 5550 7817 - - 63.4 32.9 11.45 | 29.58 | 380 116 A |V
5759.645 54.66 -13.54 68.2 38.87 33.66 11.75 | 29.62 | 380 116 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D32 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11100 47.18 -26.82 74 57.57 39 16.73 | 66.12 - - P H
16650 48.33 -19.87 68.2 55.59 38.1 20.99 | 66.35 - - P H
802.11ax H
HE40 Full H
CH 110 11100 46.54 -27.46 74 56.93 39 16.73 | 66.12 - - P |V
5550MHz 16650 47.8 -20.4 68.2 55.06 38.1 20.99 | 66.35 - - P |V
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D33 of D51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5350.96 53.26 -20.74 74 38.88 32.8 11.1 29.52 | 100 | 208 P H
5462.08 52.34 -15.86 68.2 37.81 32.82 11.27 | 29.56 | 100 | 208 P H
5439.52 40.92 -13.08 54 26.42 32.82 11.23 | 2955 | 100 | 208 A H
* 5610 88.07 - - 73.02 33.08 11.56 | 2959 | 100 | 208 P H
802.11ax * 5610 78.23 - - 63.18 33.08 11.56 | 2959 | 100 | 208 A H
HES80 Full 5727.83 53.93 -14.27 68.2 38.32 33.51 11.71 29.61 100 | 208 P H
CH 122 5378.08 53.15 -20.85 74 38.69 32.86 11.13 | 29.53 | 379 17 P |V
5610MHz 5464 5211 |-16.09 68.2 3756 | 3283 | 11.28 | 2956 | 379 | 17 | P | V
5459.92 40.89 -13.11 54 26.36 32.82 11.27 | 29.56 | 379 17 A |V
* 5610 87.39 - - 72.34 33.08 11.56 | 29.59 | 379 17 P |V
* 5610 76.82 - - 61.77 33.08 11.56 | 29.59 | 379 17 AV
5762.48 54.44 -13.76 68.2 38.64 33.67 11.75 | 29.62 | 379 17 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D34 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11220 46.75 -27.25 74 56.95 39.12 16.83 | 66.15 - - P H
16830 47.39 -20.81 68.2 54.65 37.94 21.19 | 66.39 - - P H
802.11ax H
HES80 Full H
CH 122 11220 46.79 -27.21 74 56.99 39.12 16.83 | 66.15 - - P |V
5610MHz 16830 46.75 |-21.45, 682 54.01 | 37.94 | 2119 | 66.39 - - PV
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D35 of D51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

Band 3 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5392.72 53.32 -20.68 74 38.83 32.89 11.14 | 29.54 | 101 206 P H
5466.64 52.14 -16.06 68.2 37.59 32.83 11.28 | 29.56 | 101 206 P H
5458.48 41.21 -12.79 54 26.68 32.82 11.27 | 29.56 | 101 206 A H
* 5570 81.24 - - 66.35 32.98 11.49 | 29.58 | 101 206 P H
802.11ax * 5570 71.04 - - 56.15 32.98 11.49 | 29.58 | 101 206 A H
HE160 Full 5741.69 54.49 -13.71 68.2 38.8 33.57 11.73 | 29.61 101 206 P H
CH 114 5365.36 53.68 -20.32 74 39.26 32.83 11.12 | 29.53 | 356 | 283 P \Y,
5570MHz 5464.24 53.34 -14.86 68.2 38.79 32.83 11.28 | 29.56 | 356 | 283 P \Y,
5450.32 41.24 -12.76 54 26.74 32.8 1125 | 29.55 | 356 | 283 A |V
* 5570 78.79 - - 63.9 32.98 11.49 | 2958 | 356 | 283 P \
* 5570 67.27 - - 52.38 32.98 11.49 | 29.58 | 356 | 283 A |V
5725 53.87 -14.33 68.2 38.27 33.5 11.71 29.61 356 | 283 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D36 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11140 47.09 -26.91 74 57.42 39.04 16.76 | 66.13 - - P H
16710 48.15 -20.05 68.2 55.36 38.09 21.06 | 66.36 - - P H
802.11ax H
HE160 Full H
CH 114 11140 46.64 -27.36 74 56.97 39.04 16.76 | 66.13 - - P |V
5570MHz 16710 48.63 -19.57 68.2 55.84 38.09 21.06 | 66.36 - - P |V
\
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D37 of D51

FAX:

886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5434.63 53.88 -20.12 74 39.38 32.83 11.22 | 29.55 100 208 P H
5470.12 53.83 -14.37 68.2 39.26 32.84 11.29 | 29.56 100 208 P H
5459.2 40.99 -13.01 54 26.46 32.82 11.27 | 29.56 100 208 A H
* 5720 91.38 - - 75.81 33.48 11.7 29.61 100 208 P H
* 5720 82.05 - - 66.48 33.48 1.7 29.61 100 208 A H
802.11a
5867.5 56.36 -11.84 68.2 39.98 34.17 11.85 | 29.64 100 208 P H
CH 144
5370.28 54.42 -19.58 74 39.99 32.84 1112 | 29.53 385 17 P \Y,
5720MHz
5467 53.8 -14.4 68.2 39.25 32.83 11.28 | 29.56 385 17 P \Y,
5459.98 40.94 -13.06 54 26.41 32.82 11.27 | 29.56 385 17 A \Y,
* 5720 91.32 - - 75.75 33.48 1.7 29.61 385 17 P \Y,
* 5720 82.29 - - 66.72 33.48 11.7 29.61 385 17 A \Y,
5946 56.43 -11.77 68.2 39.87 34.3 11.91 29.65 | 385 17 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D38 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 47.9 -26.1 74 57.9 39.2 17.01 66.21 - - P H
17160 48.23 -19.97 68.2 54.79 38.24 2144 | 66.24 - - P H
H
802.11a
H
CH 144
11440 47.99 -26.01 74 57.99 39.2 17.01 66.21 - - P \Y,
5720MHz
17160 47.63 -20.57 68.2 54.19 38.24 2144 | 66.24 - - P \Y,
\Y,
\Y,

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]
floor only.
TEL : 886-3-327-0868 Page Number : D39 of D51

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5360.14 53.86 -20.14 74 39.46 32.82 1.1 29.53 | 100 | 208 P H
5464.27 53.4 -14.8 68.2 38.85 32.83 11.28 | 29.56 | 100 | 208 P H
5459.59 40.87 -13.13 54 26.34 32.82 11.27 | 2956 | 100 | 208 A H
* 5720 95.3 - - 79.73 33.48 1.7 29.61 100 | 208 P H
802.11ax * 5720 85.12 - - 69.55 33.48 1.7 29.61 100 | 208 A H
HE20 Full 5861.25 55.82 -12.38 68.2 39.46 34.15 11.85 | 29.64 | 100 | 208 P H
CH 144 5434.24 54.5 -19.5 74 40 32.83 1122 | 29.55 | 348 25 P |V
5720MHz 5463.49 53.03 |-1517| 68.2 3848 | 3283 | 11.28 | 2956 | 348 | 25 | P | V
5459.2 41 -13 54 26.47 32.82 11.27 | 29.56 | 348 25 A |V
* 5720 96.89 - - 81.32 33.48 1.7 29.61 348 25 P |V
* 5720 86 - - 70.43 33.48 1.7 29.61 348 25 AV
5934.75 57.41 -10.79 68.2 40.86 34.3 11.9 29.65 | 348 25 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D40 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 4714 | -26.86 74 57.14 39.2 17.01 | 66.21 - - P H
17160 4713 | -21.07 68.2 53.69 38.24 21.44 | 66.24 - - P H
802.11ax H
HE20 Full H
CH 144 11440 46.57 | -27.43 74 56.57 39.2 17.01 | 66.21 - - P |V
5720MHz 17160 4771 |-2049| 68.2 5427 | 3824 | 2144 | 66.24 - - P |V
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D41 of D51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A) (H/V)
5432.68 55.16 -18.84 74 40.66 32.83 11.22 | 29.55 100 95 P H
5463.88 53.55 -14.65 68.2 39 32.83 11.28 | 29.56 100 95 P H
5401.48 4117 -12.83 54 26.66 32.9 11.15 | 29.54 100 95 A H
* 5720 92.34 - - 76.77 33.48 11.7 29.61 100 95 P H
802.11ax
* 5720 82.46 - - 66.89 33.48 1.7 29.61 100 95 A H
HE20
5938.25 56.97 -11.23 68.2 40.42 34.3 11.9 29.65 100 95 P H
Partial 26/8
5360.92 55.57 -18.43 74 41.17 32.82 1.1 29.53 | 382 24 P \Y,
CH 144
5466.22 53.95 -14.25 68.2 394 32.83 11.28 | 29.56 | 382 24 P \Y,
5720MHz
5459.59 41.16 -12.84 54 26.63 32.82 11.27 | 29.56 | 382 24 A \Y,
* 5720 95.06 - - 79.49 33.48 1.7 29.61 382 24 P \Y,
* 5720 85.45 - - 69.88 33.48 11.7 29.61 382 24 A \Y,
5860.75 57.44 -10.76 68.2 41.08 34.14 11.85 | 29.63 | 382 24 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D42 of D51

FAX : 886-3-327-0855




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 Straddle Channel
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 47.93 -26.07 74 57.93 39.2 17.01 66.21 - - P H
17160 48.9 -19.3 68.2 55.46 38.24 2144 | 66.24 - - P H
802.11ax
H
HE20
H
Partial 26/8
11440 47.45 -26.55 74 57.45 39.2 17.01 66.21 - - P \Y,
CH 144
17160 49.52 -18.68 68.2 56.08 38.24 2144 | 66.24 - - P \Y,
5720MHz
\Y,
\Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D43 of D51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5400.31 54.52 -19.48 74 40.01 329 11.15 | 2954 | 100 | 208 P H
5465.44 53.26 -14.94 68.2 38.71 32.83 11.28 | 29.56 | 100 | 208 P H
5457.25 41.19 -12.81 54 26.68 32.81 11.26 | 2956 | 100 | 208 A H
* 5710 91.79 - - 76.27 33.44 11.69 | 29.61 100 | 208 P H
802.11ax * 5710 82.9 - - 67.38 33.44 11.69 | 29.61 100 | 208 A H
HE40 Full 5906 57.05 -11.15 68.2 40.51 343 11.88 | 29.64 | 100 | 208 P H
CH 142 5394.85 53.78 -20.22 74 39.28 32.89 11.15 | 29.54 | 349 21 P |V
5710MHz 5465.05 53.73 | -14.47| 682 39.18 | 32.83 | 11.28 | 29.56 | 349 | 21 PV
5459.98 41.18 -12.82 54 26.65 32.82 11.27 | 29.56 | 349 21 A |V
* 5710 92.93 - - 77.41 33.44 11.69 | 29.61 349 21 P |V
* 5710 81.79 - - 66.27 33.44 11.69 | 29.61 349 21 AV
5935.75 57.44 -10.76 68.2 40.89 34.3 11.9 29.65 | 349 21 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D44 of D51

FAX : 886-3-327-0855
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Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11420 47.88 | -26.12 74 57.89 39.2 16.99 66.2 - - P H
17130 491 -191 68.2 55.83 38.12 21.43 | 66.28 - - P H
802.11ax H
HE40 Full H
CH 142 11420 46.69 | -27.31 74 56.7 39.2 16.99 66.2 - - P |V
5710MHz 17130 47.89 | -20.31 68.2 5462 | 38.12 | 21.43 | 66.28 - - P |V
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D45 of D51

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5459.2 54 .54 -19.46 74 40.01 32.82 11.27 | 29.56 | 100 122 P H
5462.71 53.88 -14.32 68.2 39.33 32.83 11.28 | 29.56 | 100 122 P H
5458.81 41.34 -12.66 54 26.81 32.82 11.27 | 29.56 | 100 122 A H
* 5690 88.45 - - 73.07 33.32 11.66 29.6 100 122 P H
802.11ax * 5690 78.44 - - 63.06 33.32 11.66 29.6 100 122 A H
HE80 Full 5879.25 57.31 -10.89 68.2 40.87 34.22 11.86 | 29.64 | 100 122 P H
CH 138 5351.56 54.73 -19.27 74 40.35 32.8 11.1 2952 | 344 | 281 P |V
5690MHz 5461.93 53.39 | -14.81 68.2 38.86 | 3282 | 11.27 | 2956 | 344 | 281 | P | V
5459.98 41.31 -12.69 54 26.78 32.82 11.27 | 29.56 | 344 | 281 AV
* 5690 88.88 - - 73.5 33.32 11.66 29.6 344 | 281 P |V
* 5690 78.37 - - 62.99 33.32 11.66 29.6 344 | 281 AV
5936.75 57.31 -10.89 68.2 40.76 34.3 11.9 2965 | 344 | 281 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D46 of D51

FAX : 886-3-327-0855
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Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11380 47.33 -26.67 74 57.36 39.2 16.96 | 66.19 - - P H
17070 49.2 -19 68.2 56.14 38 214 66.34 - - P H
802.11ax H
HES80 Full H
CH 138 11380 47.79 -26.21 74 57.82 39.2 16.96 | 66.19 - - P |V
5690MHz 17070 48.04 |-20.16| 68.2 54.98 38 214 | 66.34 - - P |V
\
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]
floor only.
TEL : 886-3-327-0868 Page Number : D47 of D51
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Emission above 18GHz

WIFI 802.11a (SHF @ 1m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
21088 36.54 -37.46 74 56.71 37.86 -3.33 54.7 - - P H
33350 39.21 -28.99 68.2 57.64 40.66 -1.85 | 57.24 - - P H
H
802.11a H
SHF 22776 37.72 -36.28 74 56.67 38.54 -3.21 54.28 - - P |V
36052 43.45 -24.75 68.2 59.95 43.32 -1.15 | 58.67 - - P |V
\Y
\Y

1. No other spurious found.

2. Allresults are PASS against limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D48 of D51
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
30.97 20.64 -19.36 40 28.22 24.05 0.55 32.18 - - P H
135.73 26.56 -16.94 43.5 39.48 17.6 1.76 32.28 - - P H
257.95 27.42 -18.58 46 37.58 19.72 2.46 32.34 - - P H
522.76 25.14 -20.86 46 30.16 24.02 3.53 32.57 - - P H
764.29 30.31 -15.69 46 30.33 28.1 4.29 32.41 - - P H
802.11a 955.38 33.56 -12.44 46 29.32 30.7 4.83 31.29 - - P H
LF 59.1 31.5 -8.5 40 50.74 12 1.08 32.32 - - P |V
108.57 33.71 -9.79 435 47.51 16.85 1.61 32.26 - - P |V
369.5 22.02 -23.98 46 30.55 20.93 2.95 32.41 - - P |V
471.35 24.35 -21.65 46 29.9 23.6 3.35 325 - - P |V
631.4 28.07 -17.93 46 30.52 26.26 3.9 32.61 - - P |V
958.29 32.83 -13.17 46 28.43 30.83 4.83 31.26 - - P |V
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : D50 of D51
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBuVim)| (dB) [(dBpV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 5021.32 47.57 | -26.43 74 41.75 32.91 9.86 36.95 | 100 71 P H
CH 36
5180MHz 5107.12 37.65 |-16.35 54 31.54 33.07 9.95 36.91 100 71 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpyV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5021.32MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.91(dB/m) + 9.86(dB) + 41.75(dBuV) — 36.95 (dB)
= 47.57(dBuV/m)
2. Margin (dB)
= Level(dBpV/m) — Limit Line(dBuV/m)
= 47.57(dBpV/m) — 74(dBuV/m)
=-26.43(dB)
For Average Limit @ 5107.12MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 33.07(dB/m) + 9.95(dB) +31.54(dBuV) — 36.91 (dB)
= 37.65 (dBpV/m)
2.  Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 37.65(dBpV/m) — 54(dBuV/m)
=-16.35(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : D51 of D51




seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Appendix E. Cabinet Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Andy Yang, Karl Hou and Steven Wu

Relative Humidity : |50~60%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-0868 Page Number : E1 of E164
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No.: FR1N1011-01D

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

) Buvim) Date: 20220827 o (aBovm) Dates 20220827

1300 1300

1200 1200

1100 0l

1000 1009

909 500 T

800 M 800

700 j \N X T e | S e e | . L peakuun)

509 602

i PR
e ' 1 MWW e

400 a00)

300 300

200 20

100 100

0%, 00, 5070 B0%. B0 5130, 550 5170, 5100, 5210 5230, 5280 00 2000, D 00, ED 500 7
Freauency (WHz) Freauency (Hy)
site +03CHI6-HY site 03CHI6-HY
Condition  :PEAK_BE_74 3m 9120>_1522_220310 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_{522_220310 HORTZONTAL
+ RBW:1000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 20220827 o (aBuvim) Dates 20220827
00 \
1209 I g
1000 1009
s ‘
I A
700 V\ 700
500 { 500 —
1 L
09 I —— e
300 300
200 200
100 100
030 5050 5070, 509, 510,510, 50 5170, 5180, 5210, 5230, 5260 00 2000, ETD 000, . D 7
Frequenc (Hz) Freauency (1Hy)
site $03CHI6-HY site $03CHI6-HY
Condition  : AV6_BE_54 3m 91200_1522_220310 HORTZONTAL Condition : AV6_54 3m 91200_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto < RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E2 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz
5+4 Vertical Fundamental
i .
70.0) 700 H- 1L PR o 1 il PEAK(UMIY,
- 3 Joh Z:: SPPWRIRIIVIRETL Sl "
40.0| An.nM
s
Site :03CH16-HY 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
oW T005000K 1 VoW secamo0RH A RO L0000b0RHz VoW S00T000K TS
Peak
wod
i
70.0| = 700
- ]
g
o ; - R
——
ST S S T
:03CH16-HY :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
AT AT ROELOOD 00K VoW Got0R STt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

5+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o .
700 700 L PR o o Hi PEAK(UMI,
by RSETS RE——
" 500 e
M
.
—— T e R —
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
o iocmbon s sonseec o oA Roso0b Sk TS ot s
Peak
o
o
. e
40.0 400 s E
30.0| 30,0 *W/_/
S TS TS5 — s
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition B

* AV6_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

5+4 Horizontal Fundamental

Date: 20220927

300 A PEAK_BE[74
o

L 1

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300, 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

709 W
500
500

180 5210, 5230 5250 5270, 5290, 5310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L
5+4 Vertical Fundamental
i ,
w00 A 200
70.0) j/ \ 700 H- 1L PR o 1 W PEAK(UMIY,
«d
W (1 50| mewwww st S
40.0| AH.HM
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO T00D000k2 VOWESon D00k WA RO L0000b0RHz VoW S00T000K TS
Peak
wod
i
M\
500 504 p—
400/ 1 40,0 A
P——
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
ROWELOGD 000Kz Vo 0010k SW Tt ROELOOD 00K VoW Got0R STt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

5+4 Vertical Fundamental

Date: 20220927

by

180 5210, 5230 5260, 5270, 5290, 5310. 5330. 5350, 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

N\(\

180 5210 5230 5260, 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L
5+4 Horizontal Fundamental
i
70.0) 700 H- 1L PR o f Y PEAK(UMIY,
= ] p——
50,00+ & 50.0) WW Poaadrats=
109 P BRI G
s
s s S BT
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
RO T00D000k2 VOWESoD 00k Wi RO L0000b0RHz VoW S0 T000K 1 WA
Peak
wod
i
g
400 400 e e e
30.0| :m.n'/“'"/-‘
Site :03CH16-HY Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 HORTZONTAL
ROWELOGD 000Kz Vo 0010k SW At ROELOOD 00K VoW Go10R SW T
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

5+4 Horizontal Fundamental

Date: 20220927

¥
9 +

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

1300
1200
110
1000
909
500

i
o -

400)

300
200
109

180 5210, 5230 5250 5270, 5290, 5310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L
5+4 Vertical Fundamental
i
80.0) \ 80.0)
700 f/v\ 700 L PR o o Wi PEAK(UMI,
«d B
500 504 WWWWW”’““’”“W
40.0| An.nw”mw
s
R TS BT
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
oW T005000K 1 VoW secamo0RH A RO L0000b0RHz VoW S00T000K TS
Peak
wod
i
609 600 VG 54
g ‘ —
" I
30.0 :m.n"fw
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
AT AT ROELOOD 00K VoW Got0R STt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

5+4 Vertical Fundamental

Date: 20220927

%09 JM\ a7
00 |
!

L

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

70.0) Df \/\ﬂ

L

180 5210, 5230 5250 5270, 5290, 5310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

5+4

Horizontal

Fundamental

1 (0B

m

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Date: 2022.09.27 el (@Buvim) Date: 2022.08.27
1300 1300]
1209 1200)
1109 10,
1009 1000]
904 909
200 800
00 oo T PEAK(UNY
609 60 -
B ———
509 MMMWMW
400 40 0l
300 300
200 200
109 109
5030 5050 5070. 5090 5110. 5130 5150 5170, 5190 5210. 5230, 5260 000 2000, 3000. 000. 00. 000 7
Frequency (MHz) Freauency (MHD)
site +03CHI6-HY Site 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
1 (6Buvim) Date: 2022.09.27 el (@Buvim) Date: 2022.09.27
1208 \
- I -
1009 ‘
o ‘
509 1 60 o5
509 509 m—
A e —
400 e 400) R
300 sog=T
200 200
109 100
5030, 5050 5070. 5090 5110, 5130 510 5170, 5190 5210. 5230, 5260 000 2000 3000. 3000, 5000. 000 7000
Frequency (MHz) Freauency (MH2)
site +03CHI6-HY site +03CHI6-HY
Condition + AVG_BE_54 3m 9120D_1522_220310 HORTZONTAL Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0010KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E12 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

5+4 Horizontal Fundamental

Date: 20220927

700
a0l
3
n \ TORY

n

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 6370, 5300, 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

WV
a !
500

180 5210 5230 5250, 5270, 5290, 6310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E13 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

vae 20220027 — Dot 20220927
1309 1300
1209 1200
o o)
1000 1000
s0d %0
s 500
700 (W 700 L I Y Wi PEAK(UMIY,
Py s0d N —
500 wed | 50| WAW" o
400 PP SRS s
309 300
200 200
109 100
R | Y oo ED i ED e )
reauancy (e Freauency i)
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
- RBW:I000000KHz VBW:3000000KHz SWT:Auto REW:1000.000KHz VBW:3000,000KHz SWT-Auto
Peak
. vt 2022.0027 — vae: 2022007
1300 1500
1200 1200
o9 o)
1000 1000
s0d o
s 509
70 700
s0d 500 —
40.0] A = 40.0| WSS LS
30.0 :m.n"""_"_/-_/_f’/
209 200
100 100
R O T o 70 o i o e )
roauency (e Frocuency i)
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition H

: AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E14 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

5+4 Vertical Fundamental

Date: 20220927

809 PEAK_BE| 74
700
s00) L

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)

Site +03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

Im

180 5210, 5230 5250, 5270, 5290, 6310, 6330, 5350, 6370, 5300. 5410, 5430 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E15 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
A 6Buvim) Date:2022.09.27 vel (@Buvim) Date: 20220927
1300] 1300)
1200] 1200)
1109 10
1000] 1000)
909 90 i
s00) 800
700] ool T L PEAK(UIY
s00) 60
pm———y
e cinreeis] 50 M»WNMW
400] R
300 300
200 200
109 100
0 5030 5050. 5070, 5090 5110. 5130 510, 5170, 5190 5210. 5230 5260 000 2005 3000 200, 5000 5000, 7000
Freauency (MHz) Freauency (WHz)
site +03CHI6-HY site 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
1 (¢Buvim) Date:2022.09.27 vel (@Buvim) Date: 2022.09.27
1300] 1300)
1200] 1200)
1100 0
1000| 1000)
909 909
s00) 800 1
g AA o
50| 60 e s
504 A 509 R ——
Y e e B S R S B —— 400) e E
o
300) sogm
200 200
100 100
0 5030 5050. 5070, 5090 5110. 5130 510 5170, 5190 5210. 5230 5260 000 7000, 3000 000, 5000. 5000, 7000
Frequency (Ha) Frequency (WHa)
site +03CHI6-HY site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 HORTZONTAL Condition AV6_54 3m 9120D_1522_220310 HORTZONTAL
+ RBW:1000.000KHZ VBW:0010KHZ SWT:Auto RBW:1000.000KHz VBW:0010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E16 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/4 CH44 5220MHz - R

5+4 Horizontal Fundamental

Date: 2022.09-27

1300
1200
1100
1000

90|

700) \
!

00l
Y -
00

300|
200]
100]

180 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 5370, 5390, 510. 5430. 5460
H
Site +03CH16-HY

Condition +PEAK_BE_74 3m 91200_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 2022.09-27

700 /’\/\]

A\

180 5210, 5230, 5250 5270, 5290, 5310, 5330 5350, 5370, 5390, 510, 5430. 5460
Froquency (MHz)
Site £ 03CH16-HY

Condition : AV6_BE_54 3m 91200_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : E17 of E164
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CH44 5220MHz - L

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 (@Buvim) Date:2022.0927 vel(@BuVim) Date: 2022.08.27
1300] 1300)
1200] 1200)
1100 0,
1000| 1000)
909 900
s00] W 80
70,/ 700 —HTL P H—f H W +———PEAIUNI)
s00] 600
] o U et i
50, Aot 500 PUPRTIIWINIRIIEL
N
40| A0.0febuct
300 309
200) 200
100 100
00 5030 5050. 5070 50%0. 510 5130. 5150, 5170 51%0. 5210 5230, 5260 000 2000, 3000, 000, 5000 G000, 7000
Frequency (MHz) Frequency (Hz)
site +03CHI6-HY Site 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A dBuvim) Date: 2022.09-27 vel (6B Date: 20220827
1300] 1300)
1200 1200)
1109 10,
1000] 1000)
900 900
s00) 809
700 700
609 609 A6 54|
500 500
400 400) e e
S
L "
300 309
200 209
100 100
00 5030 5050. 5070 5090, 510 5130 5150, 5170 51%0. 520 5230 5260 000 2000, 3000, 000, 5000, 5000, 7000
Freauency (MHz) Frequency (HH2)
Site +03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 91200_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E18 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/4 CH44 5220MHz - R

5+4 Vertical Fundamental

Date: 2022.09-27

1300
1200
1100
1000

90|

)
wg |

400

300|
200]
100]

180 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 5370, 5390, 510, 5430. 5460
H
Site +03CH16-HY

Condition :PEAK_BE_74 3m 91200_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak Left blank

Date: 2022.09-27

=y

L

180 5210, 5230, 5250 5270, 5290, 5310, 5330 5350, 5370, 5390, 510, 5430. 5460
Froquency (MHz)
Site £ 03CH16-HY

Condition * AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E19 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

5+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

) @B Date: 2022.08.27 el (@BuVim) Dote: 2022.08.27
1300 1300)
1200 1200
1109 1100
1009 1004
900) 900 "
s00) - /\/W s00]
700 700 H———eakuun)
g ) T 600 ]
S ———— SA—————EL o
40.0| 40,0fsme
300 304
200 204
100 100
5030, 5050 5070, 5090, 50 5130 5150 5170 5190 &210. 5230 5280 00 2000, 3000 000 o0 5000 7
Frequency (WH:) Frequency (W)
site $03CHI6-HY site 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2022.08.27 el (@Buvim) Date: 20220927
g \
1009 ‘
80.0f 80.0/ 1
‘\ A
500 | 604 [-/_ H
50 500 —
400 00| e T
B Sl
300 300
200 204
100 100
500, S50 5070, 5090, 50 5130 5150 570, 5190 G210 5230 5200 00 2000, om0, 000 5000 000 7000
Frequency (WH2) Frequency (WHy)
site £03CHI6-HY site +03CHI6-HY
Condition : AVG_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E20 of E164



swanranas. FCC RADIO TEST REPORT Report No

. FR1IN1011-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

5+4

Horizontal Fundamental

Date: 20220927

J‘/‘WW\ k PEAK BE[ 74

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5410, 5430, 5460
requency (M)

Avg.

700) v
600)
500

Frequency (MHz)
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
TN T smoreo oz oo ontzon
Peak Left blank
-

180 5210 5230 5250, 5270, 5290, 5310, 330, 5350, 5370, 5300. 5410, 5430, 5460
Frequancy (MHz)

Site
Condition

)

+03CH16-HY

: AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E21 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH46 5230MHz - L
5+4 Vertical Fundamental
90.0| 90.0| 1
s00) 1/\/\/\‘“ s0.0]
700 JV 700 L PR o o Wi PEAK(UMI,
«d
sogpesnd il 500 W»»MMMW’M"”ML‘WW -
400 0.0 twamtatora et
s
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO T00D000k2 VOWESon D00k WA RO L0000b0RHz VoW S00T000K TS
Peak
wod
i
80.0| 80.0| 1
700 W 700)
609 600 VG 54
s ———
" I —
30.0 :m.n""’/
s ST S @ T
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
ROWELOGD 000Kz Vo 0010k SW Tt ROELOOD 00K VoW Got0R STt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E22 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz - R

5+4 Vertical Fundamental

Date: 20220927

300 &l Wy PR BE[ 74
700 L

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

Ay
Eim

180 5210, 5230 5250, 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410, 5430. 5460
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E23 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
v [ v ——
of g
o g
wod o
g g
g wd ;
00| k\‘/ 80.0f
o /‘\ VY B T T e e e = I NV
50.0( WWMWW WM
y _
40.0| AnnWNW“WW
g nd
- g
s g
N T e i e T
ey i ey
site oscheHy s oschteHy
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
ROWLI00000RH2 VOW- 3000000k 2 WA RBWLI00D000kH2 VOWTS003000KH 2 SWT-AuTs
[ g one w2007
o ‘ o
o I g
wod \ wod
g ‘ g
oy } g
wd wd ,
nd ‘\ "N ﬂ/\f nd
0 | f\ 509 | Lﬂ s
g ad i —
40.0] 40.0| i
[ S
o nd
g ad
s wd
e T T T R R e s o e T
ey b ey
st oscheHy s oscheHy
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL
ROWHOGP 000K VOW 001K SWTAute RBWETO0D 000K VoW 0 010Kz WA

TEL : 886-3-327-0868

Page Number : E24 of E164
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz - R

5+4 Horizontal Fundamental

Date: 20220927

‘Ve'\vﬂ\ /! PEARCBE[ 74
700
L ‘
s 4

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

TR
—

180 5210 5230 5250, 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E25 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - L

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) aBuvim) bate: 20720027 J aBvm) vate 20720027
130 1300
1200 1200
109 10
1000 100
s00) s0q) X
300 W"\W\'N 50|
709 d rod AT UL o A peaquy
w : f w\h e S
sogtvnsadaen e 504 T p————
O
00| 40.ofwetnes
200 300
200 200)
100 100
G Sa0. Boso. So70. Bo%. S0, Ei%0. 510, E170. 510, Eio %0 580 o0 7000, E 000 £ So00 Tat0
roauenc () roquencs ()
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuta RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) By bate: 20720027 J @By vate: 20220827
1300 1300
1209 1200
10 10
1000 100
900 s0q)
w00 w00l .
700 N\/\/W 700 |
w (\/\ 600l i G5
100 10 S RN
30.0 :m.n‘/vf
200 200
100 100
o SuSus0. Saro. S B0 S0 B0 S E0 S0 E0 s o0 3ot0 E 000 £ Sa00 Tat0
roauency () roquencs ()
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition H

: AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E26 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH42 5210MHz - R

5+4 Vertical Fundamental

Date: 20220927

VAR,

700
s00)
500 2

PEAK_BE| 74

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

m\fv\w \/\-\/\L

180 5210 5230 5250, 5270, 5290, 6310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E27 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH50 5250MHz - L

5+4 Horizontal Fundamental

1 (@Buvim) Date: 20220927 el (dBuVim) Date: 20220927
1300) 1300

1200) 1200

1100 0|

1000) 1000

900) 900

300 200 1

00 oo T L peAxwu/
f \ )|
0.0 f i 60.0)

| WW,W""‘"
500 509 s s
40.0| 40,0 twintermdesat e
209 200)
9 200
109 100
S0 S0 SO0 W0 050 G0 570 0 50 w50 o0 000, D w000 ED w000 7
Freauency () Freauencs ()
site £03CHI6HY sire 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
) aBuim) st 20720927 e o) Dot 20720027
g ‘ s
o I i
10g \ od
1009 ‘ wag
00 i s00)
P
00 ‘ 700
00 | N ‘{\f\/W\ 604 f G 4
500 ; V- saq) ——
|  ——
400 L P ———
209 200
09 200
109 100
S0 S0 SO0 S0 S0 S0 S0 S0 0 S0 w50 o0 000, 5000 w000 ED w000 70
Frequency () Frequency ()
site £03CHI6-HY sire £03CHIG-HY
Condition : AVG_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E28 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH50 5250MHz - R

5+4 Horizontal Fundamental

Date: 20220927

PEAK_BE| 74

AR

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 6370. 5300, 5410, 5430, 5460
Frequency (1Hz)
Site +03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

e ARG -

180 5210 5230 5250, 5270, 5290, 6310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E29 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH50 5250MHz - L
5+4 Vertical Fundamental
s
80.0| 80.0| 1
70.0) W\/Y\N\ 700 L S o o iy m PEAK(UMIY,
o T ] ———
s e
40.0| An_n,,bwwmﬂw M
s
eSS G T S
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
w000 001 vawTseousonwa s St A REWO00000K 1 VOWE300T00K 2 SWT Ao
Peak
wog
s
w ~ Wm\z s0d il o]
500 f\/ v 50 — it
s S I b
30.0 :m.n‘M(',«A
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
AT RBWO0000DRH VOO0 SWTA
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E30 of E164



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH50 5250MHz - R

5+4

Vertical

Fundamental

Peak

Date: 20220927

Y \N‘V“VW\/VW

180 5210, 5230 5260, 5270, 5290, 5310. 5330. 5350, 5370. 5300, 5410, 5430 5460
Frequency (1Hz)
+03CH16-HY

e
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20220927

1300
1200
1109
1000
909
500
700
500

400
309
200
100

SRRy

Site

180 5210, 5230 5250 5270, 5290, 6310. 5330, 63%0. 6370. 5300. 5410, 5430, A
Frequency ()
£ 03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E31 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

5+4 Horizontal Vertical

Date: 2022.09.28 ol (dBuVIm)

Date: 20220928
1309 130.0]
200) 20.0)
1109 100
1009 100.0]
500 s0.0)
00 PEAKUNI 09 PEAKTUNI
B e B S S S SRS B S L e e S S S EESN s S |
600 AVG 54| 60 AVG 54,
R R e b A S e e P A NN B
400 40.0]
300) 300
200) 200)
100) 100
000 8000, 10000, 12000, 14000, 16000, 18000 000 8000, 10000, 12000, 12000, 16000, 801
Frequency (MHz) Frequency (MiHz)
Site +03CH16-HY Site +03CH16-HY
Condition + PEAK(UNIT) 3m 9120b_1522_220310 HORTZONTAL Condition : PEAK(UNLI) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

5+4

Horizontal

Vertical

Site
Condition

£ 03CH16-HY

17.7G
~18G
Avg

Frequency (MHz)

: AV6_54 3m 9120D_1522_220310 HORTZONTAL

oy
]
600 AVG |54 09 AVG[54
o
40.0| 4000
TS T S T T 5 S T T TS R S S T i T 5 T
Site 2 03CH16-HY Site. 03CH16-HY
Condition : AV6_54 3m 91200_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
00
s
]
]
600 AVG[54 09 VG 54|
o = = ——
B R 5 S it Rt Ao B R e e S T
o

Site
Condition

03CH16-HY

7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
E @)

AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

5+4 Horizontal Vertical

A 6Buvim) Date: 20220928 el (@Buvim) Date: 20220828
1300 1300]
1209 1200)
1109 10
1000 1000]
904 900
209 PEAKUNI) 00 PEAK(UNI|
L e e s e g s e B b L e e B e S A S S B e o S |
609 G 54 s AVG 54
B R e Ll R B T e . =y
409 400]
309 300
209 209
100 100
0008000, 0000 2000, 74000, 6000 18000 000 8000, 70000, 12000 4000, 16000, a0
Frequency (MHz) Frequency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E34 of E164



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

Site +03CH16-HY

el (9B

Date: 20220814

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
Frequency (1Hz)

17.7G
~18G
Avg

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

site +03CHI6-HY
Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
) (6Buvim) Date: 2022.08.28 el (@Buvim) Date: 2022.08-14

1300 1300
1200 1200
110 1104
1000 1000
900 90|
300 504
700 704
60 A 54 60 Ao 54
500 500

N S U RO s S RO S S 1 L — I
100 400 e
309 304
209 204
109 100

7700 17730, 17750, 17770, 17750, 17810 17830, 17850, 17870, 17690, 17810, 1730, 17950, 17970, 18000 7700 1730, 17750, 17770, 17760, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17850, 17970, 160

I )

Frequency (MH2)
Site £ 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH48 5240MHz

5+4 Horizontal Vertical

A 6Buvim) Date: 20220928 el (@Buvim) Date: 20220828
1300 1300]
1209 1200)
1109 10
1000 1000]
904 900
209 PEAKUNI) 00 PEAK(UNI|
L e e s e g s e B b oo ],
609 G 54 s AVG 54
500 ——— 500 P —
A58 — =
P i A e e e i
409 400]
309 300
209 209
100 100
0008000, 0000 2000, 74000, 5000, 18000 000 8000, 70000, 12000 4000, 6000, a0
Frequency (MHz) Frequency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

requency (MHz)
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
609 V6 54 00 AVG[54
A T——— ceamess 400/ ~T =T
I

Site

Frequency (MH2)
£ 03CHI6-HY

Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E37 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz

5+4 Horizontal Vertical

Date: 2022.09.28 ol (dBuVIm)

Date: 2022.09.28
1309 1300|
1200 1200)
1109 100
1009 1000]
904 909
209 PEAK(UNI) 8040 PEAK(UNI)
B e B S S S SRS B S L e e S S S EESN s S |
609 ] 609 VG54
SO0 b e oS s P B i 509 T A I IS S e
400 400]
300 300
200 200
100 100
900 5000, 0000, 12000, 74000, 6000 6000 000 5000, 70000, 12000 4000, 16000, 60
Frequency (MHz) Freauency (MHz)
Site +03CHI6-HY site +03CHI6-HY
Condition +PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNTT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E38 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

requency (MHz)
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G

609 V6 54 00 AVG[54
<
400 e e T

Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE20 Partial 26/4 CH44 5220MHz

5+4 Horizontal Vertical
s
00 [ peaom 09 PEAK(UNI)
L e s B r00 A S
600 AVG 54, 609 AVG 54
R PR g AN R i B i R e e
s
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/4 CH44 5220MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

Site
Condition

£ 03CH16-HY
: AV6_54 3m 9120D_1522_220310 HORTZONTAL

oy
]
600 AVG |54 09 AVG[54
o
40.0f 00 T
TS T S T T 5 S T T TS R S S T i T 5 T
Site 2 03CH16-HY Site. 03CH16-HY
Condition : AV6_54 3m 91200_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
14.47G
~14.5G
Avg.
00
s
]
]
600 AVG[54 09 VG 54|
o ———
400 S e S RN i — - | B e T e e e S A T
o

7700 17730, 17750, 17770, 17790, 17870, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
E @)

Site 03CH16-HY
Condition AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH46 5230MHz

5+4 Horizontal Vertical

i

209 PEAK(UNI) 809 PEAK(UND)
0 L LA+ L e e I |
000 AVG 54| 00 VG 54,
SO i e, A i Tt B P B e R Sy
s

Condition : PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E42 of E164



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

requency (MHz)
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
609 V6 54 00 AVG[54
Qoo T —r P et e e e
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E43 of E164



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

Band 1 5150~5250MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz

5+4

Horizontal Vertical

Peak

Avg.

Date: 2022.09.28 el GBuvim) Date: 2022.09.28
1300 1304

1200 1200)

1109 1100

1000 1004
900) 04|
209 PEAKTUN 809 PEAK(UID|
B e B S S S SRS B S L e e S S S S EESS S S
609 VG 5] 609 VG54
B P e MR S R e e e
400 400
300 304
200 204
100 100

%00 5000 0000 72000, Tao00. 5000 75000 00 5000 o000, 2000 Ta000. o000, o0
Frequency (WHz) Frequency (HH:)
sit £03CHI6-HY site +03CHI6-HY
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E44 of E164



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

requency (MHz)
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
609 V6 54 00 AVG[54
" =
400 e e T e 40,0 T e
I

Site

Frequency (MH2)
£ 03CHI6-HY

Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E45 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 1 5150~5250MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH50 5250MHz

5+4 Horizontal Vertical
209 PEAK(UNI) 09 PEAK(UND)
oo v AL+ n F L e e
soq) AVG_54 609 AVG 54,
T e e e T R P G e e e e
g
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E46 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH50 5250MHz

5+4

Horizontal

Vertical

17.7G
~18G
Avg

s
]
09 AVG 54 09 AVG[54
o
Site 2 03CH16-HY Site. : 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
14.47G
~14.5G
Avg.
00
]
600 AVG 54 00 VG| 54
o e
ap g e T S P S e e e A A N R
o
Site 2 03CH16-HY Site 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition

AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E47 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
) (@suvimy Date: 20220827 o aBavim) Date: 20220927
1300 1300
1200 1200
1100 100
1000 1000
900 500
4
700 IJ oo T L peAxwu/
500 60
1 s
500) A M v s00) M*MWW‘MW‘JWWW
100 Y P
300 309
200 209
100 109
5030, 5050, 5070. 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230 250, 5770, 5290, 530,55 00 7000, £ 00, ED D 7
Frequency (Hr) Frequency ()
site £03CHI6-HY site 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvimy Date: 20220827 o @Buvim) Date: 20220927
1300 1300
1200 1200
1100 0]
1000 1000
900 500 .
300 m, 800]
700 709
500 60 s
s00) 500 m—
. e
400) 400 e
SR
30.0 30,07
200 204
100 109
5030, 5050, 5070. 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 3250, 5270, 5290, 53055 00 7006 £ 000, ED D 700
Frequency (1Hr) Frequency ()
site £03CHI6-HY site £03CHI6-HY
Condition : AVG_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL
: RBWF1000.000KHz VBW-0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : E48 of E164
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

5+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oat: 20220827
1309
1209
o
1000
%09
09 PEAK B 74
iy J
Py
Vi
sograsii ',
ad
309
200
109
N I TR o
Fraauency (e
site - 03cHi6 HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL
{RBW:I000.000KHz VBW:3000000KHz SWT:Auto
e 2022.0027
1300
1200
o9
1000
%09
500 )
70.0| ﬂ
Py
500 -
ad
309
209
100
R R T
Fraauency (e
site -03cHis Y
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E49 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

. vae 20220027 — vae: 20220027
1309 1300
1209 1200
o o)
1000 1000
s0d 0y %0
s 500
700 \/\M 700 L I Y Hie PEAK(UMIY,
Py o0 — .
o dduas 50| WMWWWMW"” o
400 Pt I L
309 300
200 200
109 100
o a0 Sasa 5076 S 5. 5150 5150 570 S 5710, 525 550 570, 5 0 oo ED i ED e )
racuancy (e Freauency i)
Site :03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
- RBW:I000000KHz VBW:3000000KHz SWT:Auto REW:1000.000KHz VBW:3000,000KHz SWT-Auto
Peak
. vt 2022.0027 — vae: 2022007
1300 1500
1200 1200
o9 o)
1000 1000
s0d o
s 509
70 700
609 600 VG 54
s0d ; 500 S w——
400 40,0 o ———
30.0 Jn.n"_'w_/#‘
209 200
100 100
oS FasT ST S SO S50 550 570 510 5770, 5750 550 5070 5 B 50 o 005 i ED e )
racuoncy (e Frocuency i)
:03CH16-HY :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition

: AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E50 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

5+4 Vertical Fundamental

Date: 20220927

900
V
809 PEAK_BE 74|
700
s00) v
S0 s g

20 5250, 5270, 5290 6310, 5330, 5350, 6370, 5390 5410 5430, 0
Frequency (1Hz)

Site +03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

400

300

200

109

20 5250, 5270, 5200 6310, 5330, 5350, 6370 5390 5410, 5430, 450
Frequency (1Hz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : E51 of E164
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

5+4

Horizontal

Fundamental

Avg.

. vae 20220027 — vae: 20220027
1309 1300
1209 1200
o o)
1000 1000 :
s0d %0
s 500
700 700 L I e | Y [ PEAK(UMIY,
Py - o0 e ——
u o ot s00] WM* [
400 40,0t
309 300
200 200
109 100
S SakT ST S SO, 5150 5150 570 S 5710, 525 550 570, 5 T oo ED i ED e )
racuancy (e Freauency i)
Site :03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
{RBW:I000.000KHz VBW:3000000KHz SWT:Auto REW:1000.000KHz VBW:3000/000KHz SWT-Auto
Peak
. vt 2022.0027 — vae: 2022007
1300 1500
1200 1200
o9 o)
1000 1000
s0d o
s W 509
70 700
Py w09
s0d 500 —
400 m.n/‘—.‘»«//w._.vw——‘
309 300
209 200
100 100
oS FaRL 57 S SO 5150 550 570 510 5770, 5250 550 5070 5 B 50 o 005 i ED e )
racuoncy (e Frocuency i)
:03CH16-HY :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E52 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

5+4 Horizontal Fundamental

Date: 20220927

A
0y
00  — :

20 5250, 5270, 5290 6310, 5330, 5350 370, 5390 5410 5430, 460
Frequency (1Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

1300
1200
110
1000

" iy
o -

300

200
109

20 5250, 5270, 5200 6310, 5330, 5350, 6370 5390 5410, 5430, 0
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : E53 of E164
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
.
b
t
700 00— HT—VL I Y S It PEAK(UMIY,
.
T b WMW‘”
. J [ ———

40.0| 40.0fu bt

]

Site :03CH16-HY 03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

RN I000 008 VM 30660012 W T A oW 100000961 VNS00 0002 AT Ane

b

p

609 600 AVG 54
Y ——
400 02| P "

D
:03CH16-HY :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
RO NS MO0 e W T A RO 20 1 VW00 ST e

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E54 of E164



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

- .

o . :

Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

TN T e oz o e
Peak Left blank

-

800 M

700) (‘ \

o

500 J s

2
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E55 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH64 5320MHz
5+4 Horizontal Fundamental
-
800 PEAK_BE 74 800
700) 700 L R o = B PEAK(UMI)
4 ——
5004w 2 4 s0.0| WMMMMNMWN“'W“"‘
40.0| 4n.nM~'M
-
- I S s T T R
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
RoW 000000k = VaWE3000000K 12 WAt RoW00n00DRte VENE00G 000Kz STt
Peak
s
.
80.0| \/\[ 80.0|
Y
= — e s e ==
30.0 3000
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBWIOCO 000K VB 10K SWTAto e
Avg.

TEL : 886-3-327-0868

Page Number : E56 of E164
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

5+4 Vertical Fundamental

1 (dBuvim) Date: 2022.08.27 A @Buvim) Date:2022.09.27
1309 1300)
1209 1200)
1100 100
1009 1000|
90 909 1
700 700l — L R H Lt PEAK(UMI)
60.0) W_M‘( 600 -
500 500 gttt
T i
409 400} i
309 309 i
200 200 |
100 100 ‘
300 =3 S0 8. 590 ED 430, 5450, 5460 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)
site +03CHI6-HY Site 03CH16-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 VERTICAL Condition PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2022.08-27 A (dBuvim) Date: 2022.09-27
1309 1300]
1209 1200)
1109 0,
1000 1000]
904 900
809 80
oV 700
609 VG BE 54| 609 AVG 54
500 500

L
400 400 e
309 sogp
200 200
100 00
300 O ED e 5450, 5460 000 7000, 000 5000 5000 7000
Frequency (HHe) Frequency (H)
site +03CHI6-HY Site $03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : E57 of E164
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - L

5+4

Horizontal

Fundamental

A (@Buvim)

Date: 2022-09-27

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

+ AV6_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

sod
wd
700 70, nWJ:j PEAK(UNIY!
o o "] 50| e Les R
g
40.0| 40,0t
s
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
B To0D000Rs VW Se0B 000K W Tiast EE 1000 Db0Rs VoS00 oa0ks e Tty
Peak
wd ,
70.0 ! 70.0|
o -  ———
400/ 40,0 “//,,M/
30.0f 30.0( el
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E58 of E164



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

5+4

Horizontal

Fundamental

Peak

Date: 20220927

1300
1200
1109
1000
90|
509
709
500

PERK_BE 74

400
300
200
100

220

Site

Condition

5250, 5270, 5290 5310,

+03CHI6-HY

5330, 53, 5370 5390, 5410, 5430 5460

Frequency (MHz)

+PEAK_BE_74 3m 91200_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20220927

A

&

-

220

5250 5270, 5290 6310, 5330, 530 6370, 5390 5410, 5430, 0
Frequency (MH2)

+03CH16-HY

: AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E59 of E164



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH60 5300MHz - L
5+4 Vertical Fundamental
i
700 700 L PR " o bl PEAK(UMI,
«d
) " A oty 509 S T————— ot —
g P e
s
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO T00D000k2 VOWESon D00k WA RO L0000b0RHz VoW S00T000K TS
Peak
wod
i
80| ,’\/ 80.0|
609 600 VG 54
g =
400/ 1 m.n’ﬁ/_j'MAﬂi—'—/’_’
:03CH16-HY :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
ROWELOGD 000Kz Vo 0010k SW Tt ROELOOD 00K VoW Got0R STt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E60 of E164



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

bate: 20720027
130
1200
109
1000
%00 o
800 [PEAIC BE 74|
700
00l
i ‘\Wv\
100
200
200
100
0w o S S0 . S ST S S0 S8a 5
roauency (M)
site £03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWTiAuta
bate: 20720027
1300
1209
10
1000
%00
80.0| A
VA
700
a0
500 .
100
300
200
100
g o S Sfo B S0 S Se0 0 SBa 50
roauency (M)
site £03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E61 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/4 CH60 5300MHz - L
5+4 Horizontal Fundamental
s0q
o
wd
00 1 qoof UT P LW L L eeawm)
e 50.0) MVMWWM'
byttt
g
Site 1 03CHI6-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
e ,
g ———
400/ — 00| /,,,/M——-J"
30.0f 30, n”“‘”"" -
e ey
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition AV6_54 3m 9120D_1522_220310 HORIZONTAL
RBMELOGE 000K VBT3RSt L0000k Vo S o10K s Tty
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E62 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/4 CH60 5300MHz - R

5+4 Horizontal Fundamental

Date: 20220928
1300
1200
110,
1000
900
09 PERK_BE 74
700
s00) )\
400
300|
209
100]
220 5250, 5270, 5290 5310 53%0. 5950 5970 5390, 5410, 5430, 5460
Site +03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220928

400

300|

200

100]

220 5250, 5270, 5290 6310 5330, 5350, 5370, 5390, 5410, 5430, 5460
Froquency (MHz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E63 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
A @Buvim) Date: 2022.09.28 A (@Buvi Date: 2022.08.28
1300 1300
1200 1200
1oaf o
1000 1000
90| 904
s00) 80
700) L e . Y | e )
00y [ o e Ao )
s i e S0 M\WM
400 P T -
300 304
200f 200
100 100
0005030, 5050, 5070, 5090. 5110, 5130. 5150, 5170. 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340 000 2000, 3000, 000 5000, 000, 7000
Frequency (HHz) Frequency (Ha)
site +03CHI6-HY Site 03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNL) 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2022.09.28 el By Date: 2022.08.28
1300 1300
1200 1200
1o o
1000 1000
90| 90
500 80
700 700
600 60 s
e \ E—
400 409 B
A —
300 300
200 200
100 00
00 5030, 5050. 5070, 5090, 5110, 5130, 5160. 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340 000 7000, 3000, 000, 5000, 000, 7000
Froquency (M#z) Froquency (HH)
site +03CHI6-HY Site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868

Page Number : E64 of E164
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/4 CH60 5300MHz - R

5+4 Vertical Fundamental

Date: 20220928

1300
1200
1109
1000

900
700 f
s00)
R 1

400
300|
209
100]
220 5250. 5270, 5290 6310, 5330, 5350 5370 5390, 5410, 5430, 0
Site +03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220928

s00)
00|
500) A AVG Bt 54

~ .

300|
200
100]
220 5250, 5270, 5290 6310 5330, 5350 5370 5390, 5410, 5430, 5460
Froquency (MHz)
Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E65 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH54 5270 - L
5+4 Horizontal Fundamental
sod
wd
a0 I\N V\L s00)
700 j qoof UT M T LW [ 1 | I V(T
i bl & 500/ mewww” e g
100 100ttt
s
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
B To0D000Rs VW Se0B 000K W Tiast EE 1000 Db0Rs VoS00 oa0ks e Tty
Peak
wd :
i
o - —
N
30.0f 30.0f s
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 HORIZONTAL
EBIOGH 00K VB 13K Sur s L0 D00k VB S o10 ST
Avg.

TEL : 886-3-327-0868

Page Number : E66 of E164
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH54 5270 - R

5+4 Horizontal Fundamental

Date: 20220927

A
ue J'\ /’\, \/‘\,\ PEAK B8 74
ol e e

20 5250, 5270, 5290 5310, 5330, 5350 6370, 5390 5410 5430, 460
Frequency (1Hz)

Site +03CH16-HY

Condition +PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

700 n Ay
609 AVG_BE_54|
509

[ - ;

20 5250, 5270, 5200 6310, 5330, 5350, 6370 5390 5410, 5430, 0
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : E67 of E164
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 - L

5+4 Vertical

Fundamental

1 (@BuVim)

Date: 20220927

i oo 0220827
500
300 Y y 50| |
0.0 v 700 L I Y bl PEAK(UMIY,
500 : e
I I saasiyan] T—————
40.0| 40.pfpdtbme e
09
rone racomnay )
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
| RBWHI000.000KHz VBW:3000000KHz SWT:Auto REW:1000.000KHz VBW-3000000KHz SWT:Auto
Peak
1
500
609 600 VG 54
500 —
400 S a00| e ]
30.0 300t
raone ey )
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition H

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

: AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E68 of E164



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270 - R

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

]

.

m |

50.0pwAAY *

Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL

o iocmbon s sovseec o oA
Peak Left blank
R

oo

o

.

\/\[ \m

by

= |

40.0 -
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E69 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH58 5290MHz - L
5+4 Horizontal Fundamental
sod
o .
800 A 00|
7o ”m \}M e T T = | peaum)
s RRE e b
s
Condition : PEAK_BE_74 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL
B To0D000Rs VW Se0B 000K W Tiast EE 1000 Db0Rs VoS00 oa0ks e Tty
Peak
wd
700) VY\ V— 700 /
N Y L/
o : — ] =
30.0f Jna’“w’”_/«w
Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 HORIZONTAL
EBIOGH 00K VB 13K Sur s L0 D00k VB S o10 ST
Avg.

TEL : 886-3-327-0868

Page Number : E70 of E164
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz - R

5+4 Horizontal Fundamental

Date: 20220821
1309

1200

1100

1009

500

A

09 J/ y \\[‘\ ‘V\. PEAK BE 74
no /

500

1

snopmi

400

300

200

100

720 S0 5270 5290 B30 0. 50 5370 5390, G40 B4, 5460
Froquency (He)

site 103CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

e Alan
JAVT,

PYSSSS

20 5250, 5270, 5200 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)

Site +03CH16-HY

Condition : AV6_BE_54 3m 9120D_1522_220310 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : E71 of E164
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH58 5290MHz - L
5+4 Vertical Fundamental
90.0| 90.0| 1
300 {N 809
70.0) M 4 700 H- 1L PR o 1 L PEAK(UMIY,
«d : [
A 50 S mm————————LL L
sttt
s
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_220310 VERTICAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL
RO T00D000k2 VOWESon D00k WA RO L0000b0RHz VoW S00T000K TS
Peak
wod
i
g : —
" ]
30.0 :m.n’""”’_u,f
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
ROWELOGD 000Kz Vo 0010k SW Tt ROELOOD 00K VoW Got0R STt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz - R

5+4 Vertical Fundamental

Date: 20220927

-
[ww /W\l
T |

20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410 5430, 460
Frequency (1Hz)

Site +03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220927

MJM”VWM
9 N ]

20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)

Site +03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : E73 of E164
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

5+4 Horizontal Vertical

Date: 2022.00.28 el (@BuVim) Date: 2022.09.28
1309 1300|
1200 1200)
1109 100
1009 1000|
904 909
209 PEAK(UNI) 8040 PEAK(UNI)
B e B S S S SRS B S L e e S S S EESN s S |
609 ] 609 VG54
o PR PSS P P T S R R s e e P S
400 400]
300 300
200 200
100 100
900 5000, 0000, 12000, 74000, 6000. 6000 000 5000, 70000, 12000 4000, 16000, 60
Frequency (MHz) Freauency (MHz)
site +03CHI6-HY site +03CHI6-HY
Condition +PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNTT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

Site +03CH16-HY

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
Frequency (1Hz)

17.7G
~18G
Avg

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

Site $03CHI6-HY
Condition + AV6_54 3m 91200_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
A gBuVim) Date: 20220928 el (@Buvim) Date: 2022.08-14
1300 1300]
1209 1200]
1109 10,
1009 1000]
900 900
800 800
709 700
609 V6 54 00 AVG[54
500) 500
B e s e e e o —— =1
309 300
200 200
100 100
7700 17730, 17750, 17770, 17750, 17810, 17830, 17850, 17670, 17800, 17910, 17930, 17050, 17970. 18000 7700 17730, 1750, 17770, 17790, 17810, 17830. 17850, 17870, 17690, 17910, 17430, 17950, 17970, _ 180
; )

Frequency (MH2)
Site £ 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11a CH60 5300MHz

5+4 Horizontal Vertical

A 6Buvim) Date: 20220928 el (@Buvim) Date: 2022.08.28
1300 1300
1200 1200
1100 o
1000 1000
900 904
09 PEAK(UD) e PEAK{U)|
L e e s e g s e B b oo ],
609 G 54 s AVG 54
B e e e by T — . i e o —
400 400
300 304
209 200
100 100
000 8000, 0000, 2000, Ta000. 500, 78000 008000, 70000, 12000 7000, 76000, a0
Frequency (MHz) Frequency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + PEAK(UNII) 3m 91200_1522_220310 HORIZONTAL Condition +PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

Site +03CH16-HY

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
Frequency (1Hz)

17.7G
~18G
Avg

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

site +03CHI6-HY
Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
) (6Buvim) Date: 2022.08.28 el (@Buvim) Date: 2022.08-14

1300 1300

1200 1200

110 1104

1000 1000

900 90|

300 504

700 704

60 A 54 60 Ao 54
500 500

- S S O B vy et — S O O O RO S S s e e o

100 400

309 304

209 204

109 100

7700 17730, 17750, 17770, 17750, 17810 17830, 17850, 17870, 17690, 17810, 1730, 17950, 17970, 18000 7700 1730, 17750, 17770, 17760, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17850, 17970, 160
I )

Frequency (MH2)
Site £ 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11a CH64 5320MHz

5+4 Horizontal Vertical

A 6Buvim) Date: 20220928 el (@Buvim) Date: 20220828
1300 1300]
1209 1200)
1109 10
1000 00
904 900
209 PEAKUNI) 00 PEAK(UNI|
L e e s e g s e B b L e e B e S A S S B e o S |
609 o5 609 AVG 54
L e e e e e S po— S0l e U S W SN
409 409
309 300
209 209
100 100
0008000, 0000 2000, 74000, 6000 18000 000 8000, 70000, 12000 4000, 76000, a0
Frequency (MHz) Frequency (MHz)
site +03CHI6-HY Site $03CHI6-HY
Condition + PEAK(UNIT) 3m 9120D_1522_220310 HORTZONTAL Condition + PEAK(UNIT) 3m 91200_1522_220310 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868 Page Number : E78 of E164
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

Site +03CH16-HY

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
Frequency (1Hz)

17.7G
~18G
Avg

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

site +03CHI6-HY
Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
) (6Buvim) Date: 2022.08.28 el (@Buvim) Date: 2022.08-14
1300 1300
1200 1200
110 1104
1000 1000
900 90|
300 504
700 704
60 A 54 60 Ao 54
500 500
. S O Y S S s v S S v st D S S S O e e e
Ao —— 400 e
309 304
209 204
109 100
7700 17730, 17750, 17770, 17750, 17810 17830, 17850, 17870, 17690, 17810, 1730, 17950, 17970, 18000 7700 1730, 17750, 17770, 17760, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17850, 17970, 160
I )

Frequency (MH2)
Site £ 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH60 5300MHz

5+4 Horizontal Vertical

Date: 2022.00.28 o @Buvim) Dates 20720828
1300 1300
1200 200
1100 0]
1000 1000
900 509
209 PEAKTUN 809 PEAK(UIID
B e B S S S SRS B S L e e S S S EESN s S |
609 ] 609 VG54
o P R T e e R ey L e pr—————ea G e -
100 404
300 300
200 204
100 109
500000 o000 T2000. a0, o000 Tao00 05000 o000, T2000. Ta00n. o000, a0
Freauency (n) Frequency (WHr)
site £03CHI6-HY site £03CHI6-HY
Condition : PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

roquency (MHr)
site +03CH16-HY site +03CHI6-HY
Condition + AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition + AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
) (6Buvim) Date: 2022.08.28 el (@Buvim) Date: 2022.08-14

1300 1300

1200 1200

110 1104

1000 1000

900 90|

300 504

700 704

60 A 54 60 Ao 54
500 — 500

py . Y S S W R —— oo R R

309 304

209 204

109 100

7700 17730, 17750, 17770, 17750, 17810 17830, 17850, 17870, 17690, 17810, 1730, 17950, 17970, 18000 7700 1730, 17750, 17770, 17760, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17850, 17970, 160
I )

Frequency (MH2)
Site £ 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE20 Partial 26/4 CH60 5300MHz

5+4 Horizontal Vertical
209 PEAK(UNI) 09 PEAK(UND)
oo v AL+ n F L e e
soq) AVG 54 609 AVG 54,
R P e s e e e == R T B e B R
g
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNII) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/4 CH60 5300MHz

5+4

Horizontal

Vertical

A (@Buvim)

Date: 2022.09-28

AVG[54

14470 14475, 14475, 14477, 14479, 14487, 14483, 14485, 14487, 14459, 14491, 14403, 14405, 14497, 145
Froquency (MHz)

0

Date: 20220814

1300
1200
o
1000
90
80
700
60

AVG[54

s00]

409
304
200
100

14470 1AATS. 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14405, 14495, 14497, 14
Frequency (Mhz)

17.7G
~18G
Avg

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000

Site £ 03CH16-HY

Frequency (MHz)

Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

o
site +03CHI6-HY Site 03CHI6-HY
Condition + AV6_54 3m 91200_1522_220310 HORTZONTAL Condition AV6_54 3m 91200_1522_220310 VERTICAL
~14.5G
A gBuvim) Date: 2022.09.28 el (@Bavim) Date: 2022.08-14
1300 1300
1200 1209
1104 10|
1000 1000
90| 90|
o0 504
700 704
609 Ao 54 60 Ao 54
500 500
I R N A N s R B " O O N O o A B oo - e S SN
109 e a0
304 304
200 200
100 100

7700 17730, 17750, 17770, 17790, 17870, 17830, 178
Frequency (MHz)

Site
Condition

03CH16-HY

AV6_54 3m 9120D_1522_220310 VERTICAL

50, 17870, 17890, 17910, 17930, 17950, 17970, 1801

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E83 of E164



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH54 5270

5+4

Horizontal Vertical

Peak

Avg.

Date: 2022.09.28 ol (dBuVIm)

Date: 20220928

1300
1200
g
1000
90|
PEAK(UNI) 809
L B e e E—

oS 600]

L B . e E—

PEAK(URD|

o]
:: e e ::z Lt b s AN B e
300 304
200 204
100 100

%00 5000 0000 72000, Tao00. 6000 75000 00 5000 o000, 2000 Ta000. 000, o0
Frequency (WHz) Frequency (WHz)
site £03CHI6-HY site +03CHI6-HY
Condition : PEAK(UNIT) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E84 of E164



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH54 5270

5+4

Horizontal

Vertical

1 (@Buvim) Date: 20220928

AVG (54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequ )

el (9B

Date: 20220814

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
i

17.7G
~18G
Avg

Site +03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

requency (MHz)
Site :03CH16-HY Site. :03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORIZONTAL Condition 1 AV6_54 3m 9120D_1522_220310 VERTICAL
~14.5G
609 V6 54 00 AVG[54
40.0] R T 40— T
I

Frequency (MH2)
Site £ 03CHI6-HY
Condition : AV6_54 3m 9120D_1522_220310 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH58 5290MHz

oo 20720028 ot gy vae 0720028
1300 1300
1200 1200
g o
1000 1000
sud 500
209 PEAKTUN 809 PEAK(UID|
g ——— A LA ———— A
600 AVG_54] 60.9) AVG_54]
—— y .
T e e S —— S e —————— e
400 and
300 300
200 200
100 100
oo 5000 oo, 00, o oo 00 w00 s oo, oo o, oo, o
Heavency iz Heauency e
site 03cHIc 1Y site - 03cHIs HY
Condition : PEAK(UNII) 3m 9120D_1522_220310 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_1522_220310 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E86 of E164



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH58 5290MHz

5+4

Horizontal

Vertical

A (@Buvim) Date: 2022.09-28

AVG[54

14470 14475, 14475 14477, 14479, 14481, 14483, 14485, 14487, 14450, 14491, 14493, 14495 14497, 14500
Froquency (MHz)

Date: 20220814

1300
1200
o
1000
90
80
700
60

AVG[54

500
409
304
200
100

14470 1AATS. 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14489, 14491, 14405, 14495, 14497, 14
Frequency (Mhz)

17.7G
~18G
Avg

Frequency (MH)
Site £ 03CH16-HY
Condition : AV6_54 3m 9120D_1522_220310 HORTZONTAL

o
site +03CHI6-HY Site 03CHI6-HY
Condition + AV6_54 3m 91200_1522_220310 HORTZONTAL Condition AV6_54 3m 91200_1522_220310 VERTICAL
~14.5G
A gBuvim) Date: 2022.09.28 el (@Bavim) Date: 2022.08-14

1300 1300

1200 1209

1104 10|

1000 1000

90| 90|

o0 504

700 704

609 Ao 54 60 Ao 54
500 500

i R S S B s s s e e e e [ [ B 0 s e s s s s e

g — 00—

304 304

200 200

100 100

7760 17730, 17750, 17770, 17780, 17810, 17830, 17850, 17670, 17690, 17810, 17930, 17950, 17970 18000

7700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950 17970, 1801
i 2

Site 03CH16-HY

Condition AV6_54 3m 9120D_1522_220310 VERTICAL

requency (MHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
) (@suvimy Date: 2022.08.26 el gBuvim) Dote: 2022.09.25
1300 1300
1200 1200
1100 100
1000 1000
900 " 500
300 Y s0.0)
700 oo T PEAK(UNI)
‘MMM i
500 A =
100 Y, s—"
300 309
200 209
100 109
550 [ T T 0 005510 00 7000, £ 00, ED D 7
Frequency (HHr) Frequency (WH)
site £03CHI6-HY site 03CHI6-HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORIZONTAL Condition PEAK(UNIT) 3m 91200_1522_220310 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@wuvimy Date: 2022.08.26 el gBuvim) Date: 20220925
1300 1300
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TEL : 886-3-327-0868
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz
5+4 Vertical
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Fundamental
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Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
.
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RO D00Ne s VW O D10k ST e VIO B20 1 VW 00k ST A

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - R

5+4 Horizontal Fundamental

Date: 20220926
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Condition +PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - L
5+4 Vertical Fundamental
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Avg.
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Page Number : E92 of E164
FAX : 886-3-327-0855



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - R

5+4 Vertical Fundamental

Date: 20220926
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Condition +PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

5+4 Horizontal

Fundamental
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Avg. Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH140 5700MHz
5+4 Vertical Fundamental
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FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH116 5580MHz - L
5+4 Horizontal Fundamental
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TEL : 886-3-327-0868
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz - R

5+4 Horizontal Fundamental

Date: 20220926
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site +03CHI6-HY

Condition +PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH116 5580MHz - L

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E98 of E164



seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH116 5580MHz - R

5+4 Vertical Fundamental

Date: 20220926
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Condition +PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/4 CH116 5580MHz - L
5+4 Horizontal Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/4 CH116 5580MHz - R
5+4 Horizontal Fundamental
|
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Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CH116 5580MHz - L

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/4 CH116 5580MHz - R
5+4 Vertical Fundamental
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Condition +PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz - L

5+4

Horizontal

Fundamental

A (@Buvim)
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH110 5550MHz - R
5+4 Horizontal Fundamental
o AW
st S L
O Tooo o Vamacoobo0aiz aarrme Ot
Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz - L

5+4

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: AV6_54 3m 9120D_1522_220310 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: E106 of E164



swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH110 5550MHz - R

5+4 Vertical Fundamental
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Left blank
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
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+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
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seamran s, FCC RADIO TEST REPORT Report No. : FR1IN1011-01D

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH122 5610MHz - R

5+4 Horizontal Fundamental
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Condition +PEAK_BE(UNIT)_B3 3m 9120D_1522_220310 HORTZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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802.11ax HE80 Full CH122 5610MHz - L
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swanranas. FCC RADIO TEST REPORT

Report No

. FR1IN1011-01D

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)
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	FR1N1011-01D_R02_Part15E_Qualcomm_QCARD7280P-3_Appendix C2_CSE Ant5_Image.pdf
	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE80 Full (Band Edge)

	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE80 Partial 966 (Band Edge)

	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE160 Full (Band Edge)

	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE160 Partial 1992 (Band Edge)

	UNII 2C - 5470~5725MHz
	WIFI 802.11a (Harmonic)

	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE20 Full (Harmonic)

	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE20 Partial 26 (Harmonic)

	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE40 Full (Harmonic)

	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE80 Full (Harmonic)

	UNII 2C - 5470~5725MHz
	WIFI 802.11ax HE160 Full (Harmonic)

	UNII 2C - Straddle Channel
	WIFI 802.11a (Band Edge)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE20 Full (Band Edge)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE20 Partial 26 (Band Edge)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE40 Full (Band Edge)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE40 Partial 484 (Band Edge)

	UNII 2C – Straddle Channel
	WIFI 802.11ax H80 Full (Band Edge)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE80 Partial 996 (Band Edge)

	UNII 2C – Straddle Channel
	WIFI 802.11a (Harmonic)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE20 Full (Harmonic)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE20 Partial 26 (Harmonic)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE40 Full (Harmonic)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE40 Partial 484 (Harmonic)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE80 Full (Harmonic)

	UNII 2C – Straddle Channel
	WIFI 802.11ax HE80 Partial 996 (Harmonic)

	Emission above 25GHz
	5GHz 802.11ax HE40 Full (SHF)

	Emission below 1GHz
	5GHz WIFI 802.11ax HE40 Full (LF)


	FR1N1011-01D_R02_Part15E_Qualcomm_QCARD7280P-3_Appendix D_Cabinet Ant 4+5_Report.pdf
	Band 1 - 5150~5250MHz
	WIFI 802.11a (Band Edge @ 3m)
	WIFI 802.11ax HE20 Full (Band Edge @ 3m)
	WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)
	WIFI 802.11ax HE40 Full (Band Edge @ 3m)
	WIFI 802.11ax HE80 Full (Band Edge @ 3m)
	WIFI 802.11ax HE160 Full (Band Edge @ 3m)

	Band 2 - 5250~5350MHz
	WIFI 802.11a (Band Edge @ 3m)
	WIFI 802.11ax HE20 Full (Band Edge @ 3m)
	WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)
	WIFI 802.11ax HE40 Full (Band Edge @ 3m)
	WIFI 802.11ax HE80 Full (Band Edge @ 3m)

	Band 3 - 5470~5725MHz
	WIFI 802.11a (Band Edge @ 3m)
	WIFI 802.11ax HE20 Full (Band Edge @ 3m)
	WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)
	WIFI 802.11ax HE40 Full (Band Edge @ 3m)
	WIFI 802.11ax HE80 Full (Band Edge @ 3m)
	WIFI 802.11ax HE160 Full (Band Edge @ 3m)

	Band 3 - Straddle Channel
	WIFI 802.11a (Band Edge @ 3m)
	WIFI 802.11ax HE20 Full (Band Edge @ 3m)
	WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)
	WIFI 802.11ax HE40 Full (Band Edge @ 3m)
	WIFI 802.11ax HE80 Full (Band Edge @ 3m)

	Emission above 18GHz
	WIFI 802.11a (SHF @ 1m)

	Emission below 1GHz
	WIFI 802.11a (LF @ 3m)

	Note symbol
	A calculation example for radiated spurious emission is shown as below:

	FR1N1011-01D_R02_Part15E_Qualcomm_QCARD7280P-3_Appendix E_Cabinet Ant 4+5_Image.pdf
	Note symbol
	Band 1 - 5150~5250MHz
	WIFI 802.11a (Band Edge @ 3m)





